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: Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

1. TEST RESULT CERTIFICATION

Applicant GIGA-BYTE TECHNOLOGY CO., LTD.
Address NO. 6, Bau Chiang Road, Hsin-Tien, Taipel Hsien, Taiwan, R.O.C.
Equipment Under Test Wireless Broadband Router/ Wireless Access Point
Model Number GN-BR02G/ GN-AP02G
Brand Name GIGABYTE
Date of Test Sept. 14 ~ Oct. 07, 2005
APPLICABLE STANDARDS
STANDARD TEST RESULT
FCC 47 CFR Part 15 Subpart C No non-compliance noted

We hereby certify that:

The above equipment was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.4 and the energy emitted by the sample EUT
tested as described in this report is in compliance with the requirements of FCC Rules Part
15.207, 15.209, 15.247.

Thetest results of this report relate only to the tested sample EUT identified in this report.

Approved by: Reviewed by:
V4 Y, L % T —
1l ;o et g AY
S L P A PO [‘Q'Lﬂr"flﬁb
Alex Chiu D o Wu
Manager Section Manager

Compliance Certification Services Inc. ;

—:Compliance Certification Services Inc.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

2. EUT DESCRIPTION

Product Wireless Broadband Router/ Wireless Access Point
Model Number GN-BR02G/ GN-APO2G
Brand Name GIGABYTE
Model Discrepancy N/A
Power Supply DC 7.5V 5W
FAIRWAY Model: WN10A-050
Adapter | /P:100-240V 1.0A MAX 50-60Hz O/P: +5.0v 2.0A
P OEM Mode: AD-0780
| /P:120VAC 60Hz 13W O/P: 7.5VDC 0.8A
Frequency Range 2412 ~ 2462 MHz

Transmit Power

GN-BRO0O2G:
IEEE802.11b mode: 25.89 dBm
IEEE802.11g mode: 23.81 dBm
GN-AP02G:
|[EEE802.11b mode: 25.40 dBm
IEEE802.11g mode: 25.24 dBm

Modulation Technique

|EEE802.11b: DSSS
|[EEE802.11g: OFDM

Transmit Data Rate

IEEE802.11b: 11Mbps(CCK) with fall back rates of 5.5, 2, and 1Mbps
IEEE8B02.11g: 54Mbps with fall back rates of 48/36/24/18/12/9/6 Mbps
(OFDM)

|IEEE802.11g turbo: 108 Mbps

Number of Channels

11 Channels

Antenna Specification

Dipole Antenna 4.5 dBi

Remark: The sample selected for test was engineering sample that approximated to production product and was
provided by manufacturer. This submittal(s) (test report) isintended for FCC ID: JCK-GN-BR02G filing to comply
with Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC
CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and 15.247.

3.1 EUT CONFIGURATION

The EUT configuration for testing isinstalled on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

3.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose
of the measurements.

According to its specifications, the EUT must comply with the requirements of the Section
15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

3.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and average
detector modes.

Radiated Emissions

The EUT is placed on aturn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3m away from the
receiving antenna, which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the maximum emissions, exploratory radiated emission
measurements were made according to the requirements in Section 13.1.4.1 of ANSI C63.4.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

3.4 FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in
any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9- 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35- 5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125- 4,128 25.5 - 25.67 1300 - 1427 8.025-85
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8-75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25- 13.4
6.31175 - 6.31225 123- 138 2200 - 2300 14.47 - 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35- 16.2
8.362 - 8.366 156.52475 - 24835 - 2500 17.7-21.4
8.37625 - 8.38675 156.52525 2655 - 2900 22.01- 2312
8.41425 - 8.41475 156.7 - 156.9 3260 - 3267 23.6-24.0
12.29 - 12.293 162.0125 - 167.17 3332 - 3339 31.2-318
12.51975 - 12.52025 167.72 - 173.2 3345.8 - 3358 36.43- 36.5
12.57675 - 12.57725 240 - 285 3600 - 4400 6
13.36 - 13.41 322-3354

L Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within
these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies
equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be
demonstrated using measurement instrumentation employing a CISPR quasi-peak detector.
Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be
demonstrated based on the average value of the measured emissions. The provisions in
Section 15.35 apply to these measurements.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

3.5DESCRIPTION OF TEST MODES
The EUT ( Model: GN-BR02G/ GN-APO02G ) have been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving mode is
programmed.

There are two sources of power adapters. Delta/ ADP-10SB and Delta/ ADP-10ZB. After verified,
the worst data of radiated spurious emission recorded in the test report is Delta/ ADP-10SB.

After verification, al tests carried out are with the worst-case test modes as shown below except
radiated spurious emission below 1GHz'sworgt caseisin normal link mode.

|EEES02.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with
11Mbps higher data rate were chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with
54Mbps higher data rate were chosen for the final testing.

4. INSTRUMENT CALIBRATION

The measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer's recommendations for utilizing calibration
equipment, which is traceable to recognized national standards.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

5. FACILITIESAND ACCREDITATIONS

5.1 FACILITIES
All measurement facilities used to collect the measurement data are located at
X No. 8, Jiu Ceng Ling, Jiaokeng Village,Sinhua Township, Tainan Hsien 712, Taiwan R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and
CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxia attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONSAND LISTING

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of accreditation
under Lab Code: 200627-0 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or imply
product endorsement by NVLAP or any agency of the US Government. In addition, the test
facilities are listed with Federal Communications Commission (Registration no: 228014, 781908).

Page 8



FCCID: JCK-GN-BR02G

Compliance Certification ServicesInc.
Report No: 50912401-RP1

Date of Issue: Oct. 27, 2005

5.4TABLE OF ACCREDITATIONSAND LISTINGS

Country | Agency Scope of Accreditation L ogo
EN 55014-1, CNS 13783-1, AS/NZS CISPR 14.1, o
|[EC/CISPR 14-1, IEC/CISPR 22, CNS 13438, IEC Lr‘{]'ﬁtl"‘l,l,_‘.:br |
USA NVLAP [61000-3-2, IEC 61000-3-3, AS/NZS 61000.3.3, L'}
ANSI C63.4, AS/NZS CISPR 22, VCCI, A e e
|IEC/CISPR 24, IEC 61000-4-2/4/5/6/8/11 200627-0
USA ECC 3/10 meter Open Area Test Sitesto perform FCC F@
Part 15/18 measurements
228014, 781908
Japan Voo 3/10 meter Open Area Test Sites and conducted test VCCI
sites to perform radiated/conducted measurements R-1989
C-2142
d
CISPR11 FCC METHOD-47 CFR Part 18 EN
Taiwan CNLA 55011 CNS 13803, CISPR 14 EN 55014 CNS
13783-1, CISPR 22 EN 55022 VCCI FCC q »
Method-47 CFR Part 15 Subpart B CNS 13438 1908
LAG RS
mi
NS
Taiwan BSMI CNS 13438, CNS 13783-1, CNS 13803
SL2-IS-E-0039
SL2-IN-E-0039
SL2-A1-E-0039

* No part of this report may be used to claim or imply product endorsement by NVLAP or any

agency of the US Government.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

6. SETUPOF EQUIPMENT UNDER TEST

6.1 SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

6.2 SUPPORT EQUIPMENT

No. Product Manufacturer Model No. FCCID Signal cable
1 Note Book HP IBM DOC N/A
2 Note Book HP CNC 6000 |CNTPP2090(N/A
Remark:

1. All the equipment/cables were placed in the wor st-case configuration to maximize the
emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and
conditions for the intended use.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

7. FCC PART 15.247 REQUIREMENTS

7.1 6DB BANDWIDTH

LIMIT
For the direct sequence systems, the minimum 6dB bandwidth shall be at |east 500kHz.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number D_ate O.f
Calibration
SPECTRUM ANALYZER R&S FSEM 829054/017 Mar. 18, 2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT Analyzer

TEST PROCEDURE

1. Turnon PC and run test program.

2. Setup EUT in test mode.
3. Start test.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

TEST RESULTS

No non-compliance noted

Test Data

For Moddl: GN-BR02G
Test mode: |EEE 802.11b

Frequency Bandwidth Limit Margin
Channel (MH2) (kH2) (kH2) (kH2)
Low 2412 12124 PASS
Mid 2437 12224 >500 PASS
High 2462 11923 PASS
Test mode: |EEE 802.119g
Frequency Bandwidth Limit Margin
Cremns (MH2) (kH2) (kH2) (kH2)
Low 2412 16332 PASS
Mid 2437 16332 >500 PASS
High 2462 16332 PASS
Test mode: |EEE 802.11Turbo g
Frequency Bandwidth Limit Margin
S (MH2) (kH2) (kH2) (kH2)
Low -- -- --
Mid 2437 33166 >500 PASS
High -- -- --
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Report No: 50912401-RP1

Compliance Certification ServicesInc.

FCCID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

For Model: GN-AP02G
Test mode: |EEE 802.11b

Frequency Bandwidth Limit Margin
Cremns (MH2) (kH2) (kH2) (kH2)
Low 2412 11923 PASS
Mid 2437 11272 >500 PASS
High 2462 11322 PASS
Test mode: |EEE 802.11g
Frequency Bandwidth Limit Margin
Channel (MH2) (kH2) (kH2) (kH2)
Low 2412 16633 PASS
Mid 2437 16633 >500 PASS
High 2462 16633 PASS
Test mode: |EEE 802.11Turbo g
Frequency Bandwidth Limit Margin
Cremns (MH2) (kH2) (kH2) (kH2)
Low - - --
Mid 2437 32865 >500 PASS
High -- -- --
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Test Plot For Model: GN-BR02G
|EEE 802.11b mode
6dB Bandwidth (CH Low)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.13 dB VBW 100 kHz
128 dBuv 12.12424850 MHz SWT 12.5 ms unit dBuVv
1
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

|EEE 802.11g mode
6dB Bandwidth (CH Low)

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 1.21 dB VBH 100 kHz
128 dBuV 16.63326653 MHz SWT 12.5 ms Unit dBuv
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|EEE 802.11 Turbo g mode

6dB Bandwidth (CH Mid.)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.98 dB VBH 100 kHz
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Date: 17.5EP.2005 07:54:13

Page 16
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Test Plot For Model: GN-APO02G
| EEE 802.11b mode
6dB Bandwidth (CH Low)
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| EEE 802.11g mode
6dB Bandwidth (CH Low)
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|EEE 802.11 Turbo g mode
6dB Bandwidth (CH Mid.)
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Ref Lvl 0.56 dB VBH 100 kHz
128 dBuV 32.86573146 MHz SWT 12.5 ms Unit dBuV
1
1 dB Pffset
|

11pbDL 110083 dR

L 0o [104. ey ke Tuatdoanlnny M/\J\N\ il Y1

Center 2.437 GHz 5 MHz, Span 50 MHz
Date: 20.0CT.2005 16:35:33
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

7.2 PEAK POWER
L

IMIT

The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systemsusing digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt.

2. Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number D_ate O.f
Calibration
SPECTRUM ANALYZER R&S FSEM 829054/017 Mar. 18, 2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum

EUT Anayzer

A 4

TEST PROCEDURE

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to the
peak power detection.
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Date of Issue: Oct. 27, 2005

TEST RESULTS

No non-compliance noted
Test Data

For Model: GN-BR02G

Test mode: |EEE 802.11b

Frequency Reading Factor Output Output .

Channel |\ ““\iHz) " | PowerdBm) | (dB) |Power(dBm)| Power(w) |L'MItW) | Result
Low 2412 24.89 1 25.89 0.38815 PASS
Mid 2437 24.80 1 25.80 0.38019 1 PASS
High 2462 24.53 1 25.53 0.35727 PASS

Test mode: |EEE 802.11g
Frequency Reading Factor Output Output -

Channel | ““ 12" | PowerdBm) | (dB) |Power(dBm)| Power(w) | L'MItW) | Result
Low 2412 22.81 1 23.81 0.24044 PASS
Mid 2437 22.31 1 23.31 0.21429 1 PASS
High 2462 22.42 1 23.42 0.21979 PASS

Test mode: |EEE 802.11Turbo g
Frequency Reading Factor Output Output I

Channel |\ ““\iHz) " | Power(dBm) | (dB) |Power(dBm)| Power(w) |L'MItW) | Result
Low -- -- -- -- -- --
Mid 2437 20.46 1 21.46 0.13996 1 PASS

High -- -- -- -- -- --
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Test Data

Date of Issue: Oct. 27, 2005

For Modd: GN-AP02G

Test mode: |EEE 802.11b

Frequency Reading Factor Output Output -

Channel | ““ 12" | PowerdBm) | (dB) |Power(dBm)| Power(w) |L'MItW) | Result
Low 2412 24.40 1 25.40 0.34674 PASS
Mid 2437 24.24 1 25.24 0.33420 1 PASS
High 2462 24.05 1 25.05 0.31989 PASS

Test mode: |EEE 802.119g
Frequency Reading Factor Output Output I

Channel |\ ““\1Hz) " | PowerdBm) | (dB) |Power(dBm)| Power(w) |L'MitW) | Result
Low 2412 24.17 1 25.17 0.32885 PASS
Mid 2437 24.24 1 25.24 0.33420 1 PASS
High 2462 2391 1 24.91 0.30974 PASS

Test mode: |EEE 802.11Turbo g
Frequency Reading Factor Output Output -

Channel | ““\1h2) " | PowerdBm) | (dB) |Power(dBm)| Power(w) |L'MItW) | Result
Low -- -- -- -- -- --
Mid 2437 23.44 1 24.44 0.27797 1 PASS
High -- -- -- -- -- --
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FCCID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

Test Plot
|EEE 802.11b mode
Peak power (CH Low)

For Model: GN-BR02G

Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 123.69 dBuv VBHW 3 MHz
128 dBuV 2.41275150 GHz SWT 5 ms unit dBuv
1
1 db Pffset ! v
¥ 1]0T1] 123.59 dBuY| g
120) 41275150 GH
CH [PRg 25(.89 dBn|
CH [BW 118.00000P00 MHz
110
100)
1HAX / \ 1MA
an|
|/ [
M
&0|
70
60)
50
40
C
C
8
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 17.SEP.2005 0B8:47:46
Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 123.60 dBuv VBHW 3 MHz
128 dBuV 2.43781162 GHz SWT 5 ms unit dBuv
1
1 db Pffset ! v
x 1]IT1] 12350 dBuY| g
120) 43781162 GH
CH 25/.80 dBn|
CH [BW 118.00000P00 MHz
110
100)
1HAX / \ 1MA
; \
,_/ T
&0|
70
60)
50
40
C
C
8
Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 17.SEP.2005 0B:48:38
Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 123.33 dBuV VBH 3 MHz
128 dBuV 2.46263126 GHz SWT 5 ms Unit dBuv
1
1 dB Prfset [l v
¥ 1{0T1] 123.53 dBuY| g
120 T 46263126 GH
CH R 25.53 dBn|
CH [BW 118.00000P00 MHz
110)
100)
1MAX / \ 1MA
an| / \
e0|
N N
60)
50)
40)
s
o
8
Center 2.462 GHz 3 MHz/ Span 30 MHz
Date: 17.SEP.2005 09:01:39
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|EEE 802.11g mode
Peak power (CH Low)

Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
Ref Lvl 120.15 dBuV VBW 3 MHz
128 dBuv 2.41467535 BHz SWT 5 ms Unit dBuv
1
1 B pffset vi|iT1] 120.15 dBuV
3 41467535 E: -
120 %
CH |PHR 23|.81 dBm
CH [BH 8.00000p00 MHz,
110) M//f
100 b
mn 1iMA
90|
B0|
0]
B0
50|
40|
c|
c|
8
Center 2.412 GHz 3 MHz, Span 30 MHz
Date: 17.SEP.2005 08:46:37
Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 119.87 dBuV VBW 3 MHz
128 dBuv 2.44183380 GHz SWT 5 ms Unit dBuv
1
1 dB pffset yi|iT1] 119.87 dBuV|
1 o |
120) ¥ 44189880 GH
T ™ CH #DF\\\‘ 23.31 dBm
CH [BH 5.00000p00 MHz,
110 / \
100|
V’J \4‘\““ Ma
30
B0
70
60|
50|
40)
c|
c|
8
Center 2.437 GHz 3 MHz, Span 30 MHz
Date: 17.SEP.2005 08:45:36
Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 119.71 dBuV VBW 3 MHz
128 dBuv 2.46647896 GHz SWT 5 ms Unit dBuv
1
1 dB pffset vi|T1] 119.[71 dBuV|
1 o |
120) [ X 4EEA7AI6 GH
CH [PHR 23|.42 dBm
CH [BH p-00000P00 THz
100|
W imMA
El
B0
70
60|
50|
40)
c|
c|
8
Center 2.462 GHz 3 MHz, Span 30 MHz
Date: 17.SEP.2005 08:43:59
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|EEE 802.11 Turbo g mode

Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 115.92 dBwV  VBM 3 MHz
128 dBuv 2.44170342 BHz  SWT 5ms  Unit dBuv
1
1 dB pPffset vilrT11 115.52 dBuY| g
120 . 44170042 GH
CH [PWR 21[.46 dBm|
/Aﬁjnwf*"“vV“"x”&””*“\gH BW  40.00000000 MHz|
110

max \\"\\ A
90|

60)
50
40
C
cp
Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 17.SEP.2005 07:58:24
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Test Plot For Model: GN-AP02G
|EEE 802.11b mode
Peak power (CH Low)

Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
Ref Lvl 123.41 dBuV  VBW 3 MHz
128 dBuv 2.41353319 BHz  SHWT 5 ms Unit dBuv
1
1 dB Prfset 1 v
X 1[rT11 12341 a8V g
120 T~ 41359319 GH
CH R 25|.40 dBm
CH [BK N\ 1[8.00000p00 MHz|
110
100

1HAX / \ 1MA
an|

1./ [

B0|
0]
B0
50|
40)
c|
c|
8
Center 2.412 GHz 3 MHz, Span 30 MHz
Date: 20.0CT.2005 15:43:18
Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
Ref Lvl 123.15 dBuV  VBW 3 MHz
128 dBuv 2.43781162 BHz  SHWT 5 ms Unit dBuv
1
1 dB Prfset 1 v
Y 1[rT11 12315 dBuY| g
120 T 43781162 GH
CH R 25|.24 dBm
CH [BWN\_ 1[8.00000p00 MHz|
110
100

1naxX / \ A
an|
MU \.A

adl [l ]
0
60
50
40
C
C
ol
Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 20.0CT.2005 15:35:47
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 122.44 dBuvV VBW 3 MHz
128 dBuV 2.46245090 GHz SHT 5 ms unit dBuV
1
1 dB Pffset 1 Yi|[T1] 122.p44 dBy.V-
120 . 46245030 GH
CHYRKR 25|.05 dBm)
CH [BW 18.00000p00 MHz|
110
100

1max / \ A
E

o \
80|

70|
60|
50|
40|
C|
C|
gl
Center 2.462 GHz 3 MHz, Span 30 MHz
Date: 20.0CT.2005 15:05:00
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|EEE 802.11g mode
Peak power (CH Low)

Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 108.52 dBuv VBHW 3 MHz
128 dBuV 2.42200000 GHz SWT 5 ms unit dBuv
1
1 dB pPffset vi|rT11 10852 dBuY| g
120 PILSVS SN 42200000 GH
ﬁm/’~v CH [PUR 25.17 dBn|
CH [BW .00000p00 MHz
110 M(/// hkP
100) T
W \H“'\.‘ A
an|
&0|
70
60)
50
40
C
C
8
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 20.007.2005 14:43:27
Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 92.69 dBuV VBH 3 MHz
128 dBuV 2.42200000 GHz SWT 5 ms Unit dBuv
1
1 dB pffset YT 92.59 dBuV| g
120) N 42200000 GBH
///’" CH [PUR 25/.24 dBn|
CH [BW g, 0000000 FHz|
100| =
M \\1\1 ™
an|
e0|
70
60)
50)
40)
s
o
8
Center 2.437 GHz 3 MHz, Span 30 MHz
Date: 20.0CT.2005 14:40:53
Marker 1 [T1] RBH 1 MHz  RF Att 30 dB
Ref Lvl 120.38 dBuV VBH 3 MHz
128 dBuV 2.45800200 GHz SWT 5 ms Unit dBuv
1
1 dB Pffset v
| 1]0T1] 120,88 dBuV| g
120 3 Py 45800P00 GH
CH [PUR 24/.91 dBn|
CH [BW 1800000000 IHz|
o ﬂrﬂ// k\Kw
100)
Mﬂ \‘“&\‘\/\ MA
an|
e0|
70
60)
50)
40)
s
o
8

Center 2.462 GHz
Date:

3 MHz,

20.0CT.2005 14:49:44
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|EEE 802.11 Turbo g mode

Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
Ref Lvl 118.13 dBuV VBW 3 MHz
128 dBuv 2.43463539 BHz SWT 5 ms Unit dBuv
1
1 dB pPffset vilrT11 11813 dBuV| g
120] 1 43469539 GH

[[ENVA 4 PR CH [PUR 24].44 dBn|
[Nm H [Bu 40.00000000 MHz,
110 /
100)
1Hax ,// A
an|

T

60)

50

40

C
cp
Center 2.437 GHz 10 MHz/ Span 100 MHz

Date: 20.007.2005 16:32:12
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7.3 BAND EDGESMEASUREMENT
L

IMIT

According to 815.247(c), in any 100 kHz bandwidth outside the frequency bandsin which the spread
spectrum intentiona radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissons which fal in the
restricted bands, as defined in 815.205(a), must also comply with the radiated emission limits
specified in15.209(a).

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number CaIIDi?)tfa?ron
SPECTRUM ANALYZER R&S FSEM 829054/017 Mar.18, 2005
Remark: Each piece of equipment is scheduled for calibration once a year.
Test Configuration
i Antenna
d tower
3m — Horn
: 1
EUT A2 antenna
_\ 4m
Spectrum
A —— analyzer
[ J ‘
Turntable 0.8m 1m -
||
~ Pre-amp -\_g ol=
[ ] [ ]

TEST PROCEDURE
1. The EUT isplaced on aturntable, which is 0.8m above the ground plane.
2. Theturntable shall be rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT isset 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(8) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

5. Repeat the procedures until al the PEAK and AVERAGE versus POLARIZATION are
measured.

TEST RESULTS
Refer to attach spectrum andyzer data chart.
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For Model: GN-BR02G
Band Edges (IEEE 802.11b mode/ CH Low)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 54.18 dBuV VBW 1 MHz

120.9 dBuv 2.38647285 GHz SWT 100 ms Unit dBuV
120

39 df Offse

110
100 WF/NW\

. /

1MAX / 1MA
80

D1 74 dBuV /
70

)
60 /,\
1
. Y e MWMMWWMW/

40

30

20.9

Start 2.31 GHz 11 MHz, Stop 2.42 GHz

Date: 15.5EP.2005 02:57:14

Detector mode: Average Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 42.55 dBuVv VBW 10 Hz

120.9 dBupV 2.38647295 GHz SHT 28 s Unit dBuV
120

3.9 d% Of fse -
|

110

100

90 /_\
1MAX / 1MA

80 /

70 /

60

D1 54 [dBuV //
50
1\/
40 /
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 15.5EP.2005 02:56:20
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 52.11 dBuY VBN 1 MHz
120.9 dBuv 2.3B669339 GHz SWT 100 ms Unit BV
120
3.9 of Offse
110
100
90
1MAX /
80 /
L D1 74 |8Buv ,
70 /
B0
St TR WYY EUUHTEURY SUTOHVIOH. T AWEUTIG IROTwRVLCY (1 Mww/
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 15.SEP.2005 03:43:56
Detector mode: Average Polarity: Horizontal
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 40.38 dBuv VB 10 Hz
120.9 dBuv 2.38669339 BHz SUT 28 s Unit BV
120
3.9 d% Of fse
110
100
30
1MAX /
80 /
70 /
B0 I
L D1 54 [Buy |
50 ///
40 =
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz

Date:

15.SEP.2005

03:42:50

Page 31

1MA

1MA



— m Compliance Certification Services I nc.
=~ Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

Band Edges (IEEE 802.11b mode/ CH High)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 55.04 dBuV VBW 1 MHz
121.2 dBuv 2.48740782 GHz SHT 100 ms Unit dBuV
121
4.7 dp Uffse
110
//
100 \\\
90

¥ \

—D/ 74 BV \
70

’ |

40

30

21.

Start 2.45 GHz 5 MHz/ Stop 2.5 BHz

Date: 15.5EF.2005 03:06:04

Detector mode: Average Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 44,30 dBuv VBW 10 Hz
121.2 dBuv 2.48740782 GHz SWT 12.5 s Unit dBuV
121
4.2 dB Offse
110
100
| ——
g0 \\\\\\
1MAX
80 \
—Dl/?A dBuV \
70 / \
ED\/ \\\
50
N :
\\_—dd_,,—!\\\
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 15.5ER.2005 03:05:25
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 52.72 dBuv VBN 1 MHz
121.2 dBuv 2.48740782 BHz SWT 100 ms Unit BV
121
4.7 dp Uffse
||
110
100 //
90
1MA7// 1MA
80
_07/74 SEY \
70 \\
60
\ .
A AR it
50 MM AN A~
40
30
21.
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Jate: 15.5EP.2005 03:48:07
Detector mode: Average Polarity: Horizontal
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 40.95 dBuv VB 10 Hz
121.2 dBuv 2.48740782 BHz SWT  12.5 s Unit dBuV
121
4.2 dp Offse
|
110
100
I
90 ]
1MAX / 1A
2MA
80 /
70 / \
B0 \
4}[1 54 BBuv I
50
L 1
40 v
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Jate: 15.5EP.2005 03:48:05
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il

Band Edges (IEEE 802.11g mode/ CH Low)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 72.37 dBuv VBW 1 MHz

120.9 dBuv 2.39000000 GHz SWT 100 ms Unit dBuV
120

39 df Offse

110

/A"\l/"’
100 /
30

1MAX [ 1A

80 MJP
FD1 74 [dBuV

70

60 HVN”

50

40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 14.5EP.2005 11:06:16

Detector mode: Average Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 51.88 dBuv VBW 10 Hz
120.9 dBuv 2.39000000 GHz SWT 28 s Unit dBuV
120
3.3 dB Offse
|
110
100 / ~
90
1MAX / 1MA
80 /
70
60 ///
L D1 54 [dBuv },
50
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 14 .SEP.2005 08:51:41
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 65.43 dBuV VB 1 MHz
120.9 dBuv 2.33000000 GHz  SWT 100 ms Unit BV
120
3.0 dp Offse
110
/‘WM”M"'\
100 /
30
1MAX //
80 /j
L 01 74 [Buy
0 A
»/1/
B0
- MU A AAIAAA ANt AP Madpd
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 14.SEP. 2005 12:22:21
Detector mode: Average Polarity: Horizontal
Marker 1 [T1] RBW 1 MHz  RF Att 20 oB
Ref Lvl 45.78 dBuV VBN 10 Hz
120.9 dBuv 2.33000000 GHz ST 28 s Unit BV
120
3.3 dB Offse
110
100
/__.\ﬂ__ﬁ
g0
1MAx /
80 /
70 /
60 /
L 01 54 [Buv
50 //
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 14.SEP . 2005 12:23:22
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Band Edges (IEEE 802.11g mode/ CH High)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 72.32 dBuv VBW 1 MHz

121.2 dBuv 2.48350000 GHz SWT 100 ms Unit dBuV
121

4.2 dp Uffse

110 A AP VTN

v
Y N\

1MAX N 1MA

80 \Anwwh
L D1 74 HBuv \L“qu

70

60 h

50
40
30
21.
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Date: 14.5EP.2005 11:10:30

Detector mode: Average Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 51.24 dBuv VBW 10 Hz
121.2 dBuv 2.48350000 GHz SWT  12.5 s Unit dBuv
121
7.7 dp Offse *
|

110

100

L/
L \
1l \

60

D1 54 dBuV 1

40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14 .SERP.2005 11:11:27
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 68.11 dBuV VBW 1 MHz
121.2 dBuv 2.48350000 GHz SHT 100 ms Unit dBuV
121
4.2 dp Uffse
110
#//¢~“M~““'%wuvw”““’“\~\
100 / \
S0
[1Max ‘\
80 \“
D1 74 dBuV
70 WAJW
- M‘“w.\..un ,
a0
40
30
21.
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Date: 14 .SEP.2005 12:26:43
Detector mode: Average Polarity: Horizontal
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 47.66 BV VBM 10 Hz
121.2 dBuv 2.48350000 GHz ~ SWT  12.5 s  Unit dBuV
121
4.2 dp Offse
110
100
g0
1MA7/ \
80 / \
7D/// \\
B0
D1 54 dBuV
50 \*’\
~1 | ]
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14 SEP.2005 12:27:24
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Band Edges (IEEE 802.11g Turbo mode/ CH L ow)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 52.72 dBuV  VBW 1 MHz
120.9 dBuv 2.39000000 GHz  SWT 100 ms Unit dBuv
B e
. se
|
110
100
M"\
90 /’-
1MAX // 1A
80 /
| D1 74 By
70 /
. A
50 wwwwmwvyu»w«hqw¢wvu~w“w¢~Mn#mAu~b~K~W”””PN
40
30
20.9
Start 2.31 GHz 12.7 MHz, Stop 2.437 GHz
Jate: 15.SEP.2005 02:43:05

Detector mode: Average Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 39.85 dBuV VBW 10 Hz
120.9 dBuV 2.35000000 GHz SWT 32 s Unit dBuV
120 .
3.9 dp Offse
|
110
100
g0
1MAX BN 1MA

a0 r’

' |
. |

L D1 54 [BuY j
s0 /
1 4’-‘///
40 v
30
20.9
Start 2.31 GHz 12.7 MHz/ Stop 2.437 GHz
Jate: 15.5EP.2005 02:44:25
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RB 1 MHz  RF Att 20 dB
Ref Lvl 53.51 dBuV  VBM 1 MHz
120.3 dBpv 2.39000000 GHz  SWT 100 ms Unit dBuv
120
39 df Offse
110
100
90 /”
1MAX /
80 /
L D1 74 By
70 /ﬂ/
50 .}‘/j
L e
5@MWAAAfJwwwaun~LvmawﬂJ¢»whnkwva&A4~HN%M~N“AL“’Aw
40
30
20.9
Start 2.31 GHz 12.7 MHz, Stop 2.437 GHz
Jate: 14.SEP.2005 12:37:42

Detector mode: Average Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 39.94 dBuv VBH 10 Hz
120.9 dBuv 2.39000000 GHz SWT 32 s Unit dBuv
120
3.3 df Offse
110
100
90
1MAX =
80 /r-’
70 l
60 I
L 01 54 [Buv Y
50
1 ,/”’//
40 y
30
20.9

Start 2.31 GHz

Date: 14 .SEP.2005

12.7 MHz/

12:38:41
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]

Date of Issue: Oct. 27, 2005

Band Edges (IEEE 802.11g Turbo mode/ CH High)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 64.95 dBuV VBW 1 MHz
121.2 dBuv 2.48350000 GHz SWT 100 ms Unit dBuV
121
4.2 dB Uffse
110
e \
100
90
1MAX \
80 NWLNq Y \“Am\,
L D1 74 HBuV **M_\\w
70
1
60
N i
50
40
30
21.
Start 2.437 GHz 6.3 MHz/ Stop 2.5 BHz
Date: 14.SER.2005 11:17:48
Detector mode: Average Polarity: Vertical
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 43.38 dBuV VBW 10 Hz
121.2 dBupv 2.48350000 GHz SWT 16 s Unit dBuV
121
4.2 dB Offse
110
100 \
90
1MAX \
80
70
B0
D1 54 dBuV T
50
-\\-‘_,_
40
30
21.2
Start 2.437 GHz 6.3 MHz/ Stop 2.5 GHz
Date: 14 .SERP.2005 11:20:18
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FCCID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 59.42 dBuV VBW 1 MHz
121.2 dBuV 2.48350000 GHz SWT 100 ms Unit dBuV
121
4.2 dB Uffse
110
M"MN\
100
90
1MAX
80
D1 74 [dBpV AN
h = M
60 %
J“VMMMkaMqAMW
50
40
30
21.
Start 2.437 GHz 6.3 MHz/ Stop 2.5 BHz

Date:

14 .SEP.2005

12:32:54

Detector mode: Average Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 44,88 dBuv VBW 10 Hz
121.2 dBuv 2.48350000 GHz SWT 16 s Unit dBuV
121
4.2 dB Offse
110
100
30
1MAX \
80 \
70
60 \
D1 54 dBuV
50
S~
—q!\““-——_q________
40
30
21.2
Start 2.437 GHz 6.3 MHz/ Stop 2.5 GHz
Date: 14 .SEP.2005 12:33:47
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For Model: GN-AP02G
Band Edges (IEEE 802.11b mode/ CH Low)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBMW 1 MHz  RF Att 20 dB
Ref Lvl 56.89 dBuV  VBH 1 MHz
120.9 dBuY £2.39000000 GHz  SWT 100 ns Unit dBuv
120
3.9 dB Offse
|
110 ////wA\\
100 /
90
1MAX / 1MA
a0 wd
| D1 74 By //A
70 /
60 MjJ
bttt Al oAt bty h e e e
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 BHz
Jate: 18.0CT.2005 09:51:14
Detector mode: Average Polarity: Vertical
Marker 1 [T1] RBMW 1 MHz  RF Att 20 dB
Ref Lvl 44.00 dBwV  VBH 10 Hz
120.9 dBuv 2.35000000 GHz  SWT 28 s Unit dBuv
B e
. se
||
110
100 // //_‘\\
90
1MAX / 1A
80

: I
m [

D1 54 dBuV /
50

40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 BHz
Date: 18.0CT.2005 10:46:44
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il

Detector mode: Peak Polarity: Horizontal

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 56.26 dBuV VBW 1 MHz
120.9 dBuV 2.3B603206 GHz SWT 100 ms Unit dBuV
b e
. se
|
110 \\\
100 //
30
1MAX / 1MA
80 I
—D1 74 [dBuV
aad
70 //M
N L-L»/
50 WWMWMMWWM
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 18.0CT.2005 08:33:32

Detector mode: Average Polarity: Horizontal

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 43.64 dBuV VBW 10 Hz

120.9 dBupV 2.38603206 GHz SHT 28 s Unit dBuV
120

3.9 d% Of fse

110

100 ///

30
1MAX / 1MA

a0 /
70

60 /
D1 54 [dBuV /
50
i+
40 /
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 18.0CT.2005 0B8:34:54
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Band Edges (IEEE 802.11b mode/ CH High)
Detector mode: Peak Polarity: Vertical

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 58.73 dBuvV VBW 1 MHz

121.2 dBuV 2.487308BB2 GHz SHT 100 ms Unit dBuV
121

4.2 dp Uffse

110 ff/
//

100

El /
174x \ 1MA

=18]

NJ

L D1 74 [dBuv \"“"-"'"‘“\\

70

60

50
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 18.0CT.2005 09:19:14

Detector mode: Average Polarity: Vertical

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 45.52 dBuV VBW 10 Hz

121.2 dBupvV 2.48710721 GHz SHT 12.5 s Unit dBuV
121

4.7 dp UOffse

110

“*\\\\\
100

30

1MA 1MA
2MA
80 // \\
70

60 \\
D1 54 [dBuV \
50 T
\ ,,a¥h~_\\\\\\-
40 =
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 18.0CT.2005 09:11:29
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 57.27 dBuV VBW 1 MHz

121.2 dBuVv 2.48760822 GHz SWT 10 ms Unit dBuV
121

4.2 dp OUffse

110 Aot At
100

V
1/

1M7< \ 1A
80 \
43/1 74 HBuY
\ AL

70 AV e e v

ML NY
50
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Date: 18.0CT.2005 08:04:41

Detector mode: Average Polarity: Horizontal

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 44.67 dBuV VBW 10 Hz

121.2 dBupv 2.48720741 GHz SHT 12.5 s Unit dBuV

121

4.2 dp Uffse

110

100

1V

1MA7 1Ma
80

iV \
/ \

B0
FD1 54 [dBuV
50 \
1
\\\_,_r’ ]
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Date: 18.0CT.2005 089:00:59
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]

Band Edges (IEEE 802.11g mode/ CH Low)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 72.43 dBuv VBN 1 MHz
120.9 dBuv 2.39000000 GHz SWT 100 ms Unit BV
e e
. se
||
110 /,m
100 /
90
1MAX // 1A
o i
L 01 74 3Buy }V’,
70 ',,
60 M
50 Jombedrdid A NNA bR «MWW
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 18.0CT.2005 0B8:14:54
Detector mode: Average Polarity: Vertical
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 52.16 dBuY VB 10 Hz
120.9 dBuv 2.39000000 BHz SUT 28 s Unit BV
120 %
3.9 dp Offse
||
110
100 [
30
1MAX I 1A
80 J
70
B0 /
L D1 54 HBuv L
50
_/f/
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 18.0CT.2005 0B8:13:27
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 68.91 dBuV VBW 1 MHz
120.9 dBupv 2.33000000 GHz SWT 100 ms Unit dBuV
120
3.9 df Offse
110 WM
100 //h/\
90
1MAX /
80 '/})m
D1 74 [dBuV
70 'ur
B0 N,N;
Sokaasts IMMV-WMWWM
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 18.0CT.2005 0B8:25:55
Detector mode: Average Polarity: Horizontal
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 47 .64 dBuV VBW 10 Hz
120.9 dBupV 2.339000000 GHz SWT 28 s Unit dBuV
120
3.9 d% Of fse
110
100
Fﬁ
30
1MAX /
80 /
70
B0 /
D1 54 dBuV
50 /
40
30
20.9
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 18.0CT.2005 0B:26:53
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Band Edges (IEEE 802.11g mode/ CH High)
Detector mode: Peak Polarity: Vertical

Marker 1 [T1] RBW 1 MHz  RF Att 20 oB
Ref Lvl 71.95 dBuv VBHW 1 MHz
121.2 dBuv 2.48350000 GHz SWT 100 ms Unit dBuv
121
T.7 df Uffse
|
110 R SNV T N
/ )
mu/ \\
90
1MAX K\ 1A
a0 WLI%. Ul
L 01 74 [HBuv W
70 Y

60 &‘M“

50
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Date: 18.0CT.2005 08:18:22

Detector mode: Average Polarity: Vertical

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 51.45 dBuV VBW 10 Hz
121.2 dBupV 2.48350000 GHz SHT 12.5 s Unit dBuV
121 «
4.7 dpg Uffse
|
110
100

30

i \
1l \

60
D1 54 [dBuV \;\
50
\\M
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 18.0CT.2005 0B8:16:12
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 67.51 dBuV VBW 1 MHz

121.2 dBuV 2.48B350000 GHz SHT 100 ms Unit dBuV
121

4.2 dp Offse

110

/ \

D,fVIEN “\W 1MA

60 i
L 01 74 [dBuv W
0

60 o

100

9

 —

50
40
30
21.2
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 18.0CT.2005 08:24:59

Detector mode: Average Polarity: Horizontal

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 47.43 dBuV VBW 10 Hz

121.2 dBupV 2.48350000 GHz SHT 12.5 s Unit dBuV
121

4.7 dp UOffse

110

100
30 //

|7 \
il \
Y \

D1 54 dBuV

40

30

21.2

Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 18.0CT.2005 08:23:13
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Band Edges (IEEE 802.11g Turbo mode/ CH L ow)
Detector mode: Peak Polarity: Vertical

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 67.53 dBuV VBW 1 MHz

120.9 dBuv 2.39000000 GHz SHT 100 ms Unit dBuV
120

3.9 df Offse

110

/Amm*«v\
100

30 /
1MAX Aj/ 1MA

80 ,wa

| 01 74 [Buv Mt

. Jot”

e

. A At
40
30
20.9
Start 2.31 GHz 12.7 MHz/ Stop 2.437 GHz
Date: 13.0CT.2005 07:44:05

Detector mode: Average Polarity: Vertical

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 51.48 dBuV VBW 10 Hz
120.9 dBupV 2.39000000 GHz SHT 32 s Unit dBuV
120 %
3.9 dp Offse
|
110
100
(,._,_5. -
30
1MAX / 1MA
80

! )

60

D1 54 dBuV .

40
30
20.9
Start 2.31 GHz 12.7 MHz/ Stop 2.437 GHz
Date: 13.0CT.2005 07:43:29
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Detector mode: Peak Polarity: Horizontal

Detector mode: Average Polarity: Horizontal

Marker 1 [T11] RBU 1 MHz  RF Att 20 dB
Ref Lvl B6.95 dBuv VB 1 MHz
120.9 dBuv 2.39000000 GHz SWT 100 ms Unit dBuv
120
3.5 ap Ofrse
110
s
100 /
)
1MAX ~//
a0 AWM/
L D1 74 [dBuV &/J
70 Vy;/f
B0 MMM
5DMMMWVKlwAK_AdNAMudwwwLuMNHnu
40
30
20.9
Start 2.31 GHz 12.7 MHz, Stop 2.437 GHz
Date: 13.0CT.2005 08:10:11

@Ref Lvl

120.9 dBuv
120

Marker 1 [T1]

50.76 dBuV
2.39000000 GHz

RBW
VBW
SHT

1 MHz
10 Hz
32 s

RF Att

Unit

20 dB

dBuv

3.9 df Offse

110

100

30

1MAX

80

70

60

D1 54 |dBuV

50

40

30

20.9

Start 2.31 GHz

Date: 13.0CT.2005 O

12.7 MHz/
B:11:13
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Band Edges (IEEE 802.11g Turbo mode/ CH High)
Detector mode: Peak Polarity: Vertical

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 62.59 dBuV VBW 1 MHz

121.2 dBuVv 2.48350000 GHz SWT 100 ms Unit dBuV
121

4.2 dp OUffse

110

e W
vV\“VKA
100 M“\\

. \

1MAX 1MA

. "

N
D1 74 dBuV JNUWA“
70 LlwﬂJLu

1
60

50

40

30

21.2

Start 2.437 GHz 6.3 MHz/ Stop 2.5 BHz

Date: 13.0CT.2005 08:04:21

Detector mode: Average Polarity: Vertical

Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 45.43 dBuV  VBM 10 Hz
121.2 dBuv 2.48350000 GHz  SWT 16 s Unit dBLv
121 «
T2 df O7fse
||
110
100
|
50 ™
1MAX \ 1Ma
80

. \
. |

L D1 54 HBuV AN

50 s
“—\vah_i\\_‘
“““—-—-__q_‘
40
30
21.2
Start 2.437 GHz 6.3 MHz/ Stop 2.5 BHz
Date: 13.0CT.2005 0B:05:08
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Detector mode: Peak Polarity: Horizontal

Marker 1 [T1) RBM 1 MHz  RF Att 20 dB
Ref Lvl 65.30 dBuY  VBM 1 MHz
121.2 dBuv 2.48350000 GHz  SWT 100 ms Unit dBuv
121
T 7 Of OTfse
110
100
I A
1Max md\k%
80 %"v‘ W
L D1 74 By “4,W
70
50 diy ww\q
50
40
30
21.2
Start 2.437 GHz 6.3 MHz/ Stop 2.5 GHz
Date: 13.0CT.2005 08:13:26
Detector mode: Average Polarity: Horizontal
Marker 1 [T1] RBM 1 MHz  RF Att 20 dB
Ref Lvl 48.34 dBuV  VBM 10 Hz
121.2 dBuv 2.48350000 GHz  SWT 16 s Unit dBuv
121
4.7 dp Uffse
110
100
_____h__‘__-.__.~\\
a0
1MAX \
80
70
60
~]
L D1 54 By
50 \3\‘
—~— |
40
30
21.2
Start 2.437 GHz 6.3 MHz/ Stop 2.5 GHz
Jate: 13.0CT.2005 08:12:47
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7.4 PEAK POWER SPECTRAL DENSITY
L

IMIT

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

2. Thedirect sequence operating of the hybrid system, with the frequency hopping operation
turned off, shall comply with the power density requirements of paragraph (d) of this section.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number D_ate O.f
Calibration
SPECTRUM ANALYZER R&S FSEM 829054/017 Mar. 18, 2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

A\ 4

Spectrum

EUT Anayzer

TEST PROCEDURE

1. Placethe EUT on thetable and set it in transmitting mode.
Remove the antenna from the EUT and then connect alow loss RF cable from the antenna
port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 300kHz, Sweep=100s

3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

Page 54



Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

TEST RESULTS

No non-compliance noted
Test Data

For Model: GN-BR02G
Test mode: |EEE 802.11b

Frequency Reading Factor PPSD Limit
CIETIE (MH2) | Power(dBm) (dB) (dBm) (dBm) RN
Low 2412 -4.25 1 -3.25 PASS
Mid 2437 -5.47 1 -4.47 8 PASS
High 2462 -7.06 1 -6.06 PASS
Test mode: |EEE 802.119g
Frequency Reading Factor PPSD Limit
T (MH2) | Power(dBm) (dB) (dBm) (dBm) e
Low 2412 -11.38 1 -10.38 PASS
Mid 2437 -10.57 1 -9.57 8 PASS
High 2462 -11.33 1 -10.33 PASS
Test mode: |EEE 802.11Turbo g
Frequency Reading Factor PPSD Limit
CIETIE (MH2) | Power(dBm) (dB) (dBm) (dBm) RN
Low - - - - --
Mid 2437 -14.82 1 -13.82 8 PASS
High - - - - --
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For Model: GN-AP02G
Test mode: |EEE 802.11b

Frequency Reading Factor PPSD Limit
CIETIE (MH2) | Power(dBm) (dB) (dBm) (dBm) RN
Low 2412 -7.57 1 -6.57 PASS
Mid 2437 -7.85 1 -6.85 8 PASS
High 2462 -6.70 1 -5.70 PASS
Test mode: |EEE 802.119g
Frequency Reading Factor PPSD Limit
CIrEnE] (MH2) | Power(dBm) (dB) (dBm) (dBm) el
Low 2412 -10.32 1 -9.32 PASS
Mid 2437 -8.32 1 -7.32 8 PASS
High 2462 -10.81 1 -9.81 PASS
Test mode: |EEE 802.11Turbo g
Frequency Reading Factor PPSD Limit
CIETIE (MH2) | Power(dBm) (dB) (dBm) (dBm) RN
Low - -- - - -
Mid 2437 -7.32 1 -6.32 8 PASS
High - - - - --
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Test Plot For Model: GN-BR0O2G

Test mode: |EEE 802.11b
|EEE 802.11b mode
PPSD (CH Low)

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -3.25 dBm VBW 10 kHz
21 dBm 2.41319848 GHz SHT 100 s Unit dBm
2
1TdB [ffset hd
|
10|
0|
) MWMMWWWWW A g e
0| 2
1MAX 1A
-20|
-30|
-40|
-50|
-B0|
70|
7
Center 2.4131398178 GHz 30 kHz/ Span 300 kHz
Date: 17.SEP.2005 09:06:50
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -4.47 dBm VBW 10 kHz
21 dBm 2.43820197 GHz SHT 100 s Unit dBm
T a5 ffrest ]
|
10|
0 1
R LY Y, WWWM AW, A
1MAX 1A
-20|
-30|
-40|
-50|
-60|
70|
7
Center 2.43819566 GHz 30 kHz/ Span 300 kHz
Date: 17.SEP.2005 09:09:05
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -6.06 dBm VBW 10 kHz
21 dBm 2.453928929 GHz SHT 100 s Unit dBm
2
1 dB [ffset hd
|
10|
0|
T VLY STV OSSO RN i ZAVWE OO LTC il EASOEY APRIAY, Y PP
1MAX 1A
-20|
-30|
-40|
-50|
-60|
70|
7

Center 2.453237877 GHz

Date: 17.SEP.2005 09:11:57

46.875 kHz/
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| EEE 802.11g mode
PPSD (CH Low)

®

21

Marker 1 [T11] RBW 3 kHz RF Att 30 dB
Ref Lvl -10.38 dBm VBH 10 kHz
21 dBm 2.41763605 GHz SWT 100 s unit dBm
Td6 Pffsetl

_7al

Date:

PPSD (CH Mid)

Center 2.417635746 GHz

17.SEF.2005 09:25:59

Marker 1 [T1]

-9.57 dBm
2.44238630 GHz

30 kHz,

RBW
VBH
SWT

3 kHz
10 kHz
100 s

Span

RF Att

Unit

300 kHz

30 dB

dBm

ffsel

Date:

PPSD (CH High)

<E§> Ref Lvl

21

Center 2.442387807 GHz 30 kHz,
17.SEP.2005 09:17:27
Marker 1 [T1] RBW
-10.33 dBm VBH

21 dBm

2.4B6322747 GHz

SWT

3 kHz
10 kHz
100 s

Span

RF Att

Unit

300 kHz

30 dB

dBm

1T dB {ffsel

0
1MAX

_7al

Date:

Center 2.463227768 GHz

17.SEP.2005 09:15:12

30 kHz,
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| EEE 802.11g Turbo mode
PPSD (CH Mid.)

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -13.82 dBm VBH 10 kHz

21 dBm 2.43575933 GHz SWT 100 s Unit dBm

21
TdB {iffset

1MAX 1MA
ot WWWMMWWMMWWW\AN

Center 2.435759629 GHz 30 kHz/ Span 300 kHz

Date: 17.SEP.2005 08:10:29
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Test Plot For Model: GN-AP02G
Test mode: |EEE 802.11b

|EEE 802.11b mode

PPSD (CH Low)

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -6.57 dBm VBW 10 kHz
21 dBm 2.41147633 BHz  SWT 100 s Unit dBm
21
TdB fffset MU -6.57 dBm =
2.41147p33 GHz
10|
0)
jl
_1g ST wJ\ M Ww:}\k‘lu‘h A e /\v A
‘LVNAX W L\I v 1A
-20
-30|
-40|
-50
-60]|
-70|
7
Center 2.411477236 GHz 30 kHz/ Span 300 kHz
Date: 20.0CT.2005 17:35:26
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -6.85 dBm VBN 10 kHz
21 dBm 2.43579164 BHz  SWT 100 s Unit dBm
21
T d5 fiffset MU -6|. 85 dBm=
2.43573[164 GHz|
10|
0)
_10fagp 2A g P w0 K e A ]
e Y w WA ~ IR 1ha
-20|
-30|
-40|
-50
-60]|
-70|
7
Center 2.435790137 GHz 30 kHz/ Span 300 kHz
Date: 20.0CT.2005 17:33:48
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -5.70 dBm  VBW 10 kHz
21 dBm 2.4B275404 BHz  SWT 100 s Unit dBm
21
Td5 prreet MG 5. 70 dBmi
2.462750404 GHz|
10|
0)
1) m/\u\vfx AN ﬁvu mf’\f/\vﬁw NP VL
1HAK YA VAL W 1ma
-20|
-30|
-40|
-50
-60]|
-70|
7
Center 2.46275434 GHz 30 kHz/ Span 300 kHz
Date: 20.0CT.2005 17:32:13
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| EEE 802.11g mode
PPSD (CH Low)

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -9.32 dBm VBW 10 kHz
21 dBn 2.41827317 BHz  SWT 100 s unit dbm
21 .
T'd8 fiffset vi[IT1] -9.32 dBn| gy
2.41827B17 GHz
10|
0)
-10|
I e e g (VAN PR by
-20|
-30|
_ug PRN
-50]
-B0|
-70|
7
Center 2.418265055 GHz 30 KMz, Span 300 kHz
Date: 20.0CT.2005 17:15:30
Marker 1 [T1] RBW 3 kHz  RF Att 30 dB
Ref Lvl -7.32 dBm VBW 10 kHz
21 dBn 2.43899836 GHz  SWT 100 s unit dBm
21
18 fffset MUGES -7.32 dBm=
2.43699B36 GHz
10|
0)
i 1
1MAX JJ/ 1MA
o\ e ApL
VTG mdar ot TN FT P
-30
40|
-50|
-60]|
-70|
7
Center 2.435998657 GHz 30 KMz, Span 300 kHz
Date: 20.0CT.2005 17:11:50
Marker 1 [T1] RBW 3 kHz  RF Att 30 dB
Ref Lvl -9.81 dBm VBW 10 kHz
21 dBn 2.45511460 BHz ~ SWT 100 s unit dBm
21
18 fffset MUGES -9.81 cbn gy
2.45511460 GHz
10|
0)
-10|
1MAX W‘Lﬁ - M 1MA
TRRTNATLS Rt W)
-20|
-30
40|
-50|
-60]|
-70|
7

Center 2.455113686 GHz

Date: 20.0CT.2005 17:18:04

30 kHz/
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| EEE 802.11g Turbo mode

PPSD (CH Mid.)

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl -6.32 dBm VBW 10 kHz
21 dBn 2.43899853 BHz  SWT 100 s unit dbm
21
T'd8 fiffset vi[IT1] -6[.32 dBn|
2.43699B53 GHz
10|
0)
o ]
1MAX / \
-20| U"’N %
oAbk PN 44 N

Center

Date

2.436998826 GHz

20.0CT.2005 16:56:18

30 kHz/
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7.5 RADIO FREQUENCY EXPOSURE
LIMIT

Systems operating under the provisions of this section shall be operated in a manner that ensures
that the public is not exposed to radio frequency energy levelsin excess of the Commission's
guidelines. See §15.247(i) and §1.1307(b)(1) of this chapter.

EUT Specification
EUT Wirdess Game Adapter
D] WLAN: 2.412GHz ~ 2.462GHz
[ ] WLAN: 5.18GHz ~ 5.32GHz / 5.50GHz ~ 5.70GHz
WLAN: 5.745GHz ~ 5.825GHz
Others
Portable (<20cm separation)
Mobile (>20cm separation)
Others
Occupational/Controlled exposure (S = 5mW/cm?2)
Genera Population/Uncontrolled exposure
(S=1mW/cm2)
Single antenna
Multiple antennas
Antenna diversity [ ] Tx diversity
[ ] Rx diversity
X Tx/Rx diversity
GN-BR02G: 25.89 dBm (388.150mW)
GN-AP02G: 25.40 dBm(346.737mW)
Antenna gain (Max) 4.5 dBi (Numeric gain: 3.162)

X] MPE Evaluation
[ ] SAR Evaluation

Frequency band (Operating)

Device category

Exposure classification

OX XOEXOEE]

Max. output power

Evaluation applied

Remark:

1. The maximum output power (fromthe model: GN-BR02G) is25.89 dBm (388.150mW) at
2412MHz (with 3.162 numeric antenna gain.)

2. The maximum output power (fromthe modd: GN-AP02G) is25.40 dBm (346.737mW) at

2412MHz (with 3.162 numeric antenna gain.)

3. DTSdeviceisnot subject to routine RF evaluation; MPE estimateis used to justify the

compliance.

4. For mobile or fixed location transmitters, no SAR consideration applied. The minimum

separation generally be used isat least 20 cm, even if the calculations indicate that the MPE

distance would be |esser.

TEST RESULTS
No non-compliance noted.
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Calculation

2
Given E= /M & S__F
d 3770

Where E = Field Srength in Volts/ meter
P = Power in Watts
G=Numeric antenna gain
d=Distance in meters
S=Power Density in milliwatts/ square centimeter

Combining equations and re-arranging the terms to express the distance as afunction of the
remaining variables yields:

d- 30xPxG
~\ 3770x S
Changing to units of mW and cm, using:

P (mW) = P (W) / 1000 and
d (cm) =100 * d (m)

dzloox\/I%Ox(P/lOOO)xG20'282X PxG
3770x S V" s

Where d= distanceincm
P = Power in mwW
G = Numeric antenna gain
S= Power Density in mwW/ cnm2
Substituting the logarithmic form of power and gain using:
P (mwW) = 10~ (P (dBm) / 10) and
G (numeric) = 10" (G (dBi) / 10)

Yields

Yields

(P+G)

10 20
V20 Equation 1

Where d= MPE safedistancein cm
P = Power in dBm
G = Antenna Gain in dBi
S= Power Density Limit in mwW/ cnm2

d =0.282x

Page 64



Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

M aximum Permissible Exposure (2.4 GHz Band)

For model : GN-BR02G

EUT output power =388.150mwW

Antenna Gain = 3.162 (Numeric gain)
S=1.0mwW/cm"2from 1.1310 Table 1

Substituting these parameters into the above Equation 1:
- MPE Safe Distance =9.9760cm

(For mobile or fixed location transmitters, the minimum separation distance is 20 cm, even if
calculations indicate that the MPE distance would be less.)

For model : GN-AP02G

EUT output power =346.737mW

Antenna Gain = 3.162 (Numeric gain)
S=1.0mW/cm"2from 1.1310 Table 1

Substituting these parameters into the above Equation 1.:
- MPE Safe Distance =9.4289 cm

(For mobile or fixed location transmitters, the minimum separation distance is 20 cm, even if
calculations indicate that the MPE distance would be less.)
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7.6 SPURIOUSEMISSIONS
7.6.1 CONDUCTED MEASUREMENT

LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(c)).

MEASUREMENT EQUIPMENT USED
Name of Equipment | Manufacturer Model Serial Number |Calibration Due
SPECTRUM ANALYZER R&S FSEM 829054/017 Mar. 18, 2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum

EUT Anayzer

A\ 4

TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 KHz. The video bandwidth is set to 100 KHz.

M easurements are made over the 30MHz to 26GHz range with the transmitter set to the lowest,
middle, and highest channels.

TEST RESULTS
No non-compliance noted
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Test Plot For Modd: GN-BR02G
| EEE 802.11b mode
CH Low

Marker 1 [T1] RBW 100 kHz ~ RF Att 30 d8
Ref Lvl 114.97 dBuV VB 300 Kz
128 dBuv 2.37198397 GHz  SUT 6.6 &  Unit dBuv
198,
1 dB pffset V1Tt 114.87 dBuv
(11 V|
120] 198397 GH
v2 (1711 S1.55 dBuv
1.74745491 GHZ]
B TTTT 5439 B
6.53551102 GHz
100] v4 1711 65.584 dB,
4|57 dBuy| 19.65815631 GHz| A
0
3
Kot AR A AN AL A it

EEWEN
Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 17.SEP.2005 08:30:36
Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 114.96 dBuV  VBH 300 KHz
128 dBuv 2.42402806 GHz ~ SWT 6.6 s unit dBuv
128
1 dB pffset vi|T11 114.186 dBuv
||
120 42402B06 GH:
v2 {1711 51.49 dBuy|
1.695410082 GHz
B TTTT 5515 B
6.53959920 GHz
100 va[T1] 66.552 dBuVl
o|bs dBy 5. 76224448 Gitz|
70 4
2 A,,,Kwu/ [AAsAfgA AN F e AN A A
0| Ml
Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 17.SEP.2005 08:31:42
Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 115.10 dBuV  VBH 300 KHz
128 dBuv 2.42402806 GHz ~ SWT 6.6 s unit dBuv
128
1 dB pffset vi|T11 115.[10 dBuv
||
120 42402B06 GH:
v2 {1711 51.[78 dBuy|
1.695410082 GHz
B TTTI 5515 B
6.59164329 GHz
100 v4l1T1] 70.9 dBuY
sl sy o.86633067 Gitz|
4
0
3
UM AAH A AN A SAAINMA st 0]
Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 17.SEP.2005 08:32:47
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| EEE 802.11g mode
CH Low

Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
@Ref Lvl 109.13 dBuwy VB 300 KHz
128 dBuv 2.37198397 GHz  SWT 6.6 s Unit dBuV
1
1 dB Pffset v1[[T1] 109,13 dB.Y| gy
1201 198397 GH
V2 [[T1] 51.B1 dBuv
1.747450491 BHz
119 FOTTT 5459 98
6.53959920 GHz
100 V41711 5 dR
9.65815631 GHz
1MAX 1MA

[Fotastits

ftr
Start 30 MHz 2.597 GHz, Stop 26 GHz
Date: 17.SEP.2005 08:28:54
Marker 1 [T11 RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 108.39 dBuv VB 300 KHz
128 dBuv 2.42402806 GHz ~ SWT 6.6 s Unit dBuV
1
1 dB pffset v1[[T1] 10853 dB.V| g
1201 242402806 GHz
v2|[T1] 51.004 dBuy|
1.59132065 GHz
110 TTTT 273 a8
6.58755511 GHz
100 V41711 57.18 dg,
9. 76224449 GHz
1MAX 1MA
8051 BB (BT @Bg
2 WMWWWWMW
504 A LY
[
Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 17.SEP.2005 08:25:46
Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 107.79 dBuV VB 300 KHz
128 dBuv 2.42402806 GHz ~ SWT 6.6 s unit dBuv
128
1 dB Pffset vi(iT11 107,15 dBuv| g
120 42402B06 GH:
v2 {1711 52./61 dBuY|
2.00767535 GHz
B TTTI 5412 B
6.58755511 GHz
100 v4[T1] 56.006 dBuyl
9.86633267 GHz
1MAX 1MA
o1 87|73 dBuy
0
60 4
Mﬁy Mmﬂ;wnNLW¢»¢AI"mK/“J\/&u&)\A’Vﬂ/\f*»%f\**ﬂuﬁ~‘NM/NJ\*M«LAJA/WrV
a fond
g

Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 17.5EP.2005 0B:26:58
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|EEE 802.11g Turbo mode

Marker 4 [T1] RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 54.81 dBuV  VBH 300 KHz
128 dBuv 7.62843687 GHz  SWT 6.6 s Unit dBuV
1
1 dB Pffset v4[[T1] 5481 dBuV|
1201 £28436A7 GH
V1 |[T1] 105.53 dBpV|
242402806 GHz
119 TTTT 5T.pT B4
1.69541082 GHz
100 valiT1] 5501 dRu
6.59164329 GHz
1MAX
|0t as|E3 dBuy
3 4
2 Mwwwwww
504 I Wbl
g
Start 30 MHz 2.597 GHz, Stop 26 GHz
Date: 17.SEP.2005 08:20:06

Page 69

ina



Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Test Plot For Modd: GN-AP02G
| EEE 802.11b mode
CH Low

UNCAL Marker 1 [T1] RBW 100 kHz ~ RF Att 30 dB
Ref Lvl 113.62 dBwV  VBW 100 kHz
128 dBuV 2.37198397 GHz ~ SUT 100 ms Unit dBuY
128
1 dB pffset V1Tt 113.[52 dBuV
[m11 V|
120 198397 GH
v2 |[T1] 49.96 dBuY,
1.01883[768 GHz
B TTTT 53,97 @B
6.63959920 GHz
100 V4 |[T1] 61.76 dB,
3.65815631 GHz
352 dBuy| tMa
a0
1
A
; J
a3 nm/j\ FILVS WV, I P AMII Ay
YR
Center 13.015 GHz 2.597 BHz/ Span 25.897 GHz
Date: 20.0CT.2005 17:39:15
UNCAL Marker 1 [T1] RBW 100 kHz ~ RF Att 30 dB
Ref Lvl 114.46 dBwV  VBW 100 kHz
128 dBuV 2.42402806 BHz ~ SWT 100 ms Unit dBuV
128
1 dB pffset vi|T11 114.146 dBuv
||
120 42402B06 GH:
v2|[T1] 49.29 dBuy,
2.00767535 GHz,
B TTTI 5379 B
6.83981964 GHz
100 v4[T1] 64.58 dBuy
9.76224{449 GHz
o84 |6 dBuY tha
0
4
3
o 2 werlol ot AN A AMIBA AN, o
[ A o~
Start 30 MHz 2.597 GHz, Stop 26 GHz
Date: 20.0CT.2005 17:41:00
UNCAL Marker 1 [T1] RBW 100 kHz ~ RF Att 30 dB
Ref Lvl 112.31 dBwV  VBW 100 kHz
128 dBuV 2.42402806 BHz ~ SWT 100 ms Unit dBuV
128
1 dB pffset vi|T11 112.31 dBuv
||
120 42402B06 GH:
v2|[T1] 49.[14 dBuy,
1.63541082 BHz
B TTTI 53,51 B
6.79573(145 GHz
100 v4[T1] 64.82 dBuy
9.86633267 GHz
DHJ§XQ§2 B1 dBuY Lna
0
1
3
o2 ¥ Aty 4 gt g A A
M’MW
Start 30 MHz 2.597 GHz, Stop 26 GHz
Date: 20.0CT.2005 17:42:15
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| EEE 802.11g mode
CH Low

UNCAL Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 109.44 dBuV VB 100 KHz
128 dBuv 2.37198397 GHz ~ SWT 100 ms Unit dBuV
1
1 dB pffset vilrTt 109 44 dBuy
” |
1201 198397 GH
V2 [[T1] 48.[00 dBuv
1.64336673 BHz
119 FOTTT 54-[7T 9B
6.53959920 GHz
100 V41711 59.40 dRu)
9.65815631 GHz
1MAX 1MA
3
sol_ 2 Mnf}1 A P, s o4
Start 30 MHz 2.597 GHz, Stop 26 GHz
Date: 20.0CT.2005 17:46:15
UNCAL Marker 1 [T11 RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 108.76 dBuv  VBH 100 KHz
128 dBuv 2.42402806 GHz ~ SWT 100 ms Unit dBuV
1
1 dB pffset v1[[T1] 108,176 dB.V| gy
1201 242402806 GHz
v2((T1] 43.[80 dBwY|
1.07088[176 GHz
110 TTTT a7 BB
6.95186373 GHz
100 V41711 5 dB
9. 76224449 GHz
1MAX 1MA

FOT 88([76 0B

sl 3 i, A A I Ay B g Al gt

Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 20.0CT.2005 17:44:51
CH High
UNCAL Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
@Ref Lvl 111.23 dBuV  VBH 100 KHz
128 dBuv 2.42402806 GHz ~ SWT 100 ms Unit dBuv
128
1 dB Pffset vi(rT11 11103 dBuv g
120 42402B06 GH:
v2 {1711 4371 dBuy|
1.695410082 GHz
B TTTI 52,94 B
6.83981864 GHz
100 v4[T1] 56.36 dBuy|
9.81428858 GHz
1MAX 1MA

qobD1 91{p3 dBuv

Start 30 MHz 2.597 GHz/ Stop 26 GHz
Date: 20.0CT.2005 17:43:37

Page 71



Compliance Certification ServicesInc.
Report No: 50912401-RP1

FCCID: JCK-GN-BR02G

Date of Issue: Oct. 27, 2005

|EEE 802.11g Turbo mode

Marker 1 [T1] RBH 100 kHz ~ RF Att 30 dB
Ref Lvl 110.77 dBuV  VBH 100 KHz
128 dBuv 2.42402806 GHz ~ SWT 6.6 s Unit dBuV
1
1 dB Pffset v1([T1] 110,177 dBuV| g
1201 42402806 GH
V2 [[T1] 54.27 dBuv
6.53551[102 GHz
119 FOTTT 520 B
7.88865731 GHz|
100 V41711 5952 dRy)
9. 76224449 GHz
1MAX 1MA
goR1 30|77 dBuV|
4
j »jm
sl L gl AN AN il A A A
Start 30 MHz 2.597 GHz, Stop 26 GHz

Date:

20.0CT.2005 16:40:45
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7.6.2 RADIATED EMISSIONS

LIMIT

1. Except as provided elsewhere in this Subpart, the emissions from an intentional radiator shall
not exceed the field strength levels specified in the following table:

Frequency (MHz) Field Srength (mV/m) M easurement Distance (m)
30-88 100* 3
88-216 150* 3
216-960 200* 3
Above 960 500 3

Remark: Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this Section shall not be located in the frequency bands 54-72
MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within these
frequency bands is permitted under other sections of this Part, e.g., Sections 15.231 and

15.241.
2. Inthe above emission table, the tighter limit applies at the band edges.
Frequency (Hz) Field Srength Field Srength
(UV/m at 3-meter) (dBuV/m at 3-meter)

30-88 100 40

88-216 150 435
216-960 200 46
Above 960 500 54
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MEASUREMENT EQUIPMENT USED

Open Area Test Site# 6
Name of Equipment |Manufacturer Modd Serial Number D_ateo_f
Calibration

OA.TS No.6 SEP. 12, 2005
EMI RECEIVER R&S ESVS10 833206/012 | FEB. 24, 2005
Spectrum Analyzer R&S FSEM 829054/017 | MAR. 18, 2005
BI-LOG ANTENNA CHASE CBL6112B 2563 FEB. 16, 2005
Horn Antenna Com-Power AH-118 071033 AUG. 30, 2005
18G Cahle SMA SUCOFLEX104(1M) 001 MAR. 22, 2005
Pre-Amplifier HP 8447F 2727A02227 | MAR. 03, 2005
Signal Generator HP 8673C 2938A00663 | FEB. 02, 2005
RFSWITCH | - ERS180A | -————————- JAN. 31, 2005
POWER METER IFR 8541C 1835448 APR. 07, 2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Below 1 GHz
T Antenna
e tower
m < | Bi-log
EUT \ ‘ e antenna

\ 4m /
Spectrum
— q analyzer
{ J i | ‘ \

Turntable

A o

-
Reference ground plane J/

(@) =]
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Abovel GHz

Antenna

e tower

3m Horn
Y d antenna

EUT
_\ 4m
;‘i\ Spectrum
A —— analyzer
[ ]
\
l

|
Turntable 1 \
~ Pre-amp _\_g

m

onn
000

TEST PROCEDURE
1. TheEUT isplaced on aturntable, which is 0.8m above ground plane.

2. Theturntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT isset 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And aso, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Set the spectrum analyzer in the following setting as:
Below 1GHz:
RBW=100kHz / VBW=300kHz / Sweep=AUTO
Above 1GHz:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO
Repeat above procedures until the measurementsfor al frequencies are complete.

~

Page 75



Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

TEST RESULTS
For Model: GN-BR02G

Below 1 GHz
Operation Mode: GN-BR02G Test Date:  Sept. 18, 2005
Temperature:  31.2°C Tested by:  Jerry Chang
Humidity: 68% RH Polarity: ~ Horizonta; Vertical
Freg- Meter Reading | Antenna | Cable . Emission Level Detector i
Limits Margin
Uency |at 3m(dBu V/M)| Factor Loss at 3m(dBu VIM) Mode
(MH2) Horizontal (dB) (dB) |(dBu VIM) Horizontal PK/QP | (dB)
149.99 14.16 10.97 120 43.50 26.33 QP -17.17
249.98 16.32 13.73 150 46.00 31.55 QP -14.45
275.99 25.50 13.73 155 46.00 40.78 QP -5.22
368.01 15.63 14.16 2.08 46.00 31.87 QP -14.13
375.05 18.24 14.20 2.13 46.00 34.58 QP -11.42
552.01 10.63 18.21 2.78 46.00 31.62 QP -14.38
600.01 9.80 18.75 2.95 46.00 31.50 QP -14.50
Freg- Meter Reading | Antenna | Cable . Emission Level Detector )
Limits Margin
Uency |at3m(dBp V/M)| Factor Loss at 3m(dBu V/IM) M ode
(MH?2) Vertical (dB) (dB) |(dBu V/M) Vertical PK/QP | (dB)
150.03 11.53 10.97 1.20 43.50 23.70 QP -19.80
250.03 15.35 13.73 1.50 46.00 30.58 QP -15.42
276.01 26.24 13.73 1.55 46.00 41.52 QP -4.48
368.00 15.87 14.16 2.08 46.00 32.11 QP -13.89
551.86 12.25 18.21 2.78 46.00 33.24 QP -12.76
800.01 13.47 21.13 3.50 46.00 38.10 QP -7.90
Remark:

1. Measuring frequencies from 30 MHz to the 1GHz

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were
made with an instrument using Peak detector mode.

3. Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. ThelF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Above1l GHz

Operation Mode: TX / IEEE 802.11b mode/ CH Low Test Date:  Sept. 14, 2005
Temperature: 31.3°C Tested by:  Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11b mode / CH Low | Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin | Mark

(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) | (dBuV/m) (dB) |(PIQ/A)
2410.44| 93.30 | 29.82 6.00 31.86 0.00 97.26 Fundamental P
2410.44| 86.75 | 29.82 6.00 31.86 | 0.00 90.71 Frequency A
* 14823.75| 40.22 | 33.65 8.29 32.80 | 0.69 50.05 74.00 -23.95 P
* [4823.75| 29.21 | 33.65 8.29 32.80 | 0.69 39.04 54.00 -14.96 A
N e T Bl e Bl i et B P
N R T el e Bt e el B A

TX / |IEEE 802.11b mode/ CH Low

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin | Mark
(MHz) | (dBuV) [ (dBuv) (dB) (dB) dB (dBuV/m) | (dBuV/m) (dB) |(PIQ/IA)
2414.07| 101.92 | 29.83 6.01 31.86 | 0.00 | 105.89 Fundamental P
2414.07| 95.68 | 2983 | 6.01 | 31.86 | 0.00 | 99.65 Frequency A
* 14824.26| 41.63 | 33.65 8.29 32.80 | 0.69 5147 74.00 -22.53 P
*14824.26| 30.18 | 33.65 8.29 32.80 | 0.69 40.02 54.00 -13.98 A
N/A | === | e | e | s | e | e | e | e P
N/A | === | e | e | s | e | e | e | e A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered

that's already beyond the background noise floor.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.
Soectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time

= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time

= Auto.

Remark “ *” means the Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11b mode/ CH Mid Test Date:  Sept. 14, 2005
Temperature:  31.3°C Tested by:  Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11b mode / CH Mid | Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark

(MHz) | (dBpV) | (dBuv) (dB) (dB) dB (dBuV/m) |(dBpv/m)| (dB) (PIQIA)
2439.25| 9343 | 29.88 | 6.04 | 31.86 | 0.00 | 97.49 | Fundamenta P
2439.25| 86.98 | 29.88 6.04 31.86 | 0.00 91.04 Frequency A
* 14873.74| 40.33 | 33.75 8.34 3281 | 0.71 50.32 74.00 | -23.68 P
* 14873.74| 29.87 | 33.75 8.34 3281 | 0.71 39086 | 54.00 | -14.14 A
N/A | - | =mem | s | e | e [ e | e | e P
N/A | - | =mm | e | s | e | e | e | e A

TX / |EEE 802.11b mode / CH Mid

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuVv) | (dBuVv) (dB) (dB) dB | (dBuV/m)|(dBuV/m)| (dB) (PIQIA)
2434.84| 101.46 | 29.87 6.03 31.86 | 0.00 | 105.50 Fundamental P
2434.84| 94.87 | 29.87 6.03 31.86 | 0.00 98.91 Frequency A
* 14874.86| 4257 | 33.75 8.34 3281 | 0.71 5256 | 74.00 | -21.44 P
* 14874.86| 31.05 | 33.75 8.34 3281 | 0.71 41.04 | 54.00 | -12.96 A
N/A | - | =mm | e | s | e | e | e | e P
N/A | - | =mem | e | e | e [ e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark”“ *” meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11b mode/ CH High Test Date:  Sept. 14, 2005
Temperature: 31.3°C Tested by: Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / 1EEE 802.11b mode / CH High| Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB (dBuV/m) |(dBpv/m)| (dB) (PIQIA)
2462.75| 94.01 | 29.93 6.07 31.85 | 0.00 98.15 Fundamental P
2463.33| 87.40 | 29.93 6.07 31.85 | 0.00 91.54 Frequency A
*14924.32| 4056 | 33.85 8.39 3283 | 0.73 50.70 74.00 | -23.30 P
*14924.32| 28.67 | 33.85 8.39 3283 | 0.73 38.81 | 54.00 | -15.19 A
N/A | - | =mem | s | e | e [ e | e | e P
N/A | - | =mm | e | s | e | e | e | e A

TX / |EEE 802.11b mode / CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuVv) | (dBuVv) (dB) (dB) dB | (dBuV/m)|(dBuV/m)| (dB) (PIQIA)
2462.65( 101.03 | 29.93 6.07 31.85 | 0.00 | 105.17 Fundamental P
2462.65| 94.48 | 29.93 6.07 31.85 | 0.00 98.62 Frequency A
*14924.33| 41.68 | 33.85 8.39 3283 | 0.73 51.82 | 74.00 | -22.18 P
*14924.33| 30.25 | 33.85 8.39 3283 | 0.73 40.39 | 54.00 | -13.61 A
N/A | - | =mm | e | e | e | e | e | e P
N/A | - | =mem | e | e | e [ e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark”“ *” meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g mode/ CH Low Test Date:  Sept. 14, 2005
Temperature: 31.3°C Tested by: Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11g mode / CH Low | Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB (dBuV/m) |(dBpv/m)| (dB) (PIQIA)
2417.08| 89.29 | 2983 | 6.01 | 31.86 | 0.00 | 93.27 Fundamental P
2417.08| 80.72 | 29.83 6.01 31.86 | 0.00 84.70 Frequency A
* 14824.53| 38.47 | 33.65 8.29 32.80 | 0.69 48.31 74.00 | -25.69 P
* 14824.53| 28.63 | 33.65 8.29 32.80 | 0.69 38.47 | 54.00 | -15.53 A
N/A | - | =mm | e | e | e | e | e | e P
N/A | - | =mm | e | s | e | e | e | e A

TX / |EEE 802.11g mode / CH Low

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuVv) | (dBuVv) (dB) (dB) dB | (dBuV/m)|(dBuV/m)| (dB) (PIQIA)
2414.05( 97.78 | 29.83 6.01 31.86 | 0.00 | 101.75 Fundamental P
2414.05| 89.33 | 29.83 6.01 31.86 | 0.00 93.30 Frequency A
* 14823.88| 39.68 | 33.65 8.29 32.80 | 0.69 4951 | 74.00 | -24.49 P
*14823.88| 30.07 | 33.65 8.29 32.80 | 0.69 3990 | 54.00 | -14.10 A
N/A | - | =mm | e | s | e | e | e | e P
N/A | - | =mem | e | e | e [ e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark”“ *” meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g mode/ CH Mid Test Date:  Sept. 14, 2005
Temperature: 31.3°C Tested by: Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11g mode / CH Mid | Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB (dBuV/m) |(dBpv/m)| (dB) (PIQIA)
2439.55| 89.87 | 2988 | 6.04 | 31.86 | 0.00 | 93.93 Fundamental P
2439.55| 80.82 | 29.88 6.04 31.86 | 0.00 84.88 Frequency A
* 14874.45| 40.16 | 33.75 8.34 3281 | 0.71 50.15 74.00 | -23.85 P
* |4874.45| 30.26 | 33.75 8.34 3281 | 0.71 40.25 | 54.00 | -13.75 A
N/A | - | =mem | s | e | e [ e | e | e P
N/A | - | =mm | e | s | e | e | e | e A

TX / |EEE 802.11g mode / CH Mid

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuVv) | (dBuVv) (dB) (dB) dB | (dBuV/m)|(dBuV/m)| (dB) (PIQIA)
2433.64| 98.46 | 29.87 6.03 31.86 | 0.00 | 102.50 Fundamental P
2433.64| 90.08 | 29.87 6.03 31.86 | 0.00 94.12 Frequency A
* 14874.33| 41.22 | 33.75 8.34 3281 | 0.71 51.21 | 74.00 | -22.79 P
* |4874.33| 31.26 | 33.75 8.34 3281 | 0.71 4125 | 54.00 | -12.75 A
N/A | - | =mm | e | s | e | e | e | e P
N/A | - | =mem | e | e | e [ e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark”“ *” meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g mode/ CH High Test Date:  Sept. 14, 2005
Temperature: 31.3°C Tested by: Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11g mode / CH High| Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark

(MHz) | (dBpV) | (dBuv) (dB) (dB) dB (dBuV/m) |(dBpv/m)| (dB) (PIQIA)
246345| 90.63 | 29.93 | 6.07 | 31.85 | 0.00 | 94.77 | Fundamenta P
2463.45| 81.85 | 29.93 6.07 31.85 | 0.00 85.99 Frequency A
* 14923.76| 40.63 | 33.85 8.39 3283 | 0.73 50.77 74.00 | -23.23 P
* 14923.76| 31.11 | 33.85 8.39 3283 | 0.73 41.25 | 54.00 | -12.75 A
N/A | - | =mem | s | e | e [ e | e | e P
N/A | - | =mm | e | s | e | e | e | e A

TX / |EEE 802.11g mode / CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuVv) | (dBuVv) (dB) (dB) dB | (dBuV/m)|(dBuV/m)| (dB) (PIQIA)
2464.45| 98.43 | 29.93 6.07 31.85 | 0.00 | 102.57 Fundamental P
2464.45| 89.75 | 29.93 6.07 31.85 | 0.00 93.89 Frequency A
* 14924.63| 41.69 | 33.85 8.39 3283 | 0.73 51.83 | 74.00 | -22.17 P
*14924.63| 30.78 | 33.85 8.39 3283 | 0.73 4092 | 54.00 | -13.08 A
N/A | - | =mm | e | e | e | e | e | e P
N/A | - | =mem | e | e | e [ e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark”“ *” meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g Turbo mode Test Date:  Sept. 14, 2005
Temperature: 31.3°C Tested by:  Jerry Chang
Humidity: 67 % RH Polarity:  Horizontal; Vertical

TX / 1EEE 802.11g Turbo mode/ CH High | Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Leve Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) |(dBuV/m)|  (dB) (PIQ/A)
2448.62| 86.79 | 29.90 6.05 31.86 0.00 90.88 Fundamental P
244862 78.79 | 2990 | 6.05 | 3186 | 0.00 82.88 Frequency A
* 14874.63| 40.18 | 33.75 8.34 32.81 0.71 50.17 74.00 | -23.83 P
* |4874.63| 30.56 | 33.75 8.34 32.81 0.71 40.55 54.00 | -13.45 A
N/A | == | mmmem | e | s | s | e | e | e P
N/A | = | mmmem | e | s | s | e | e | e A

TX / 1EEE 802.11g Turbo mode/ CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) [ (dBuv) (dB) (dB) dB (dBuV/m) |(dBuv/m)| (dB) (PIQIA)
2447.82| 96.61 | 29.90 6.05 31.86 | 0.00 | 100.70 Fundamental P
2447.82| 88.20 | 29.90 6.05 3186 | 0.00 92.29 Frequency A
* |4874.63| 41.26 | 33.75 8.34 3281 | 0.71 5125 | 74.00 | -22.75 P
* 14874.63| 31.23 | 33.75 8.34 3281 | 0.71 4122 | 54.00 | -12.78 A
N/A | - | mmem | e | s | e | e | e | e P
N/A | == | e | e | s | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered

that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using

Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:
a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time

= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime

= Auto.

5. Remark“ *" meansthe Restricted band.
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A

Compliance Certification ServicesInc.
Report No: 50912401-RP1

FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

Operation Mode: RX / IEEE 802.11b mode/ CH Low

Test Date:

Sept. 15, 2005

Temperature: 28.6°C Tested by: Jerry Chang
Humidity: 56 % RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11b mode/ CH Low | Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBuv) | (dBuvV) (dB) (dB) dB |(dBpVv/m)| (dBuv/m) (dB) (PIQIA)
3215.87| 41.68 | 3043 | 6.85 | 3214 | 1.26 | 48.07 74 -25.93 P
3215.87| 31.02 | 3043 | 685 | 3214 | 1.26 | 3741 54 -16.59 A
N/A | == | o | e | s e | e | e | P
N/A | === | e | e | e | e | e | e | e A
RX / IEEE 802.11b mode/ CH Low Measurement Distance at 3m Vertical polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) | (dB) (dB) dB |(dBuv/m)| (dBuv/m) (dB) (PIQIA)
3215.92| 42.87 | 3043 | 685 | 3214 | 1.26 | 49.26 74 -24.74 P
321592 3256 | 3043 | 685 | 3214 | 1.26 | 38.95 54 -15.05 A
N/A | === | s | e | e | e | e | e | e P
N/A | == | s | s | e | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *” meansthe Restricted band.
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A

Compliance Certification ServicesInc.
Report No: 50912401-RP1

FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

Operation Mode: RX / IEEE 802.11b mode/ CH Mid

Temperature:

Humidity:

28.6°C
56 % RH

Test Date:
Tested by: Jerry Chang
Polarity:

Sept. 15, 2005

Horizontal; Vertical

RX / |EEE 802.11b mode / CH Mid

Measurement Distance at 3m

Horizontal polarity

Freq. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB | (dBuv/m)| (dBuV/m) (dB) (PIQIA)
3248.66| 40.57 | 30.50 6.87 3217 | 1.22 | 46.99 74 -27.01 P
3248.66| 31.22 | 30.50 6.87 3217 | 1.22 | 37.64 54 -16.36 A
N/A | === | e | e | e e | e | e [ e P
N/A | - | e | e | s e | e | e [ e A

RX / |EEE 802.11b mode / CH Mid

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) [ (dBuV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuV/m) (dB) (PIQ/IA)
3249.25| 41.78 | 30.50 6.87 3217 | 1.22 | 48.20 74 -25.80 P
3249.25| 32.06 | 30.50 6.87 3217 | 1.22 | 38.48 4 -15.52 A
N/A | o= | e | e | mmeem | e | e | e e P
N/A | === | e | e | e | e | e | e e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark“ *" meansthe Restricted band.
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A

Compliance Certification ServicesInc.
Report No: 50912401-RP1

FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

Operation Mode: RX / IEEE 802.11b mode / CH High

Temperature:

Humidity:

28.6°C
56 % RH

Test Date:
Tested by: Jerry Chang
Polarity:

Sept. 15, 2005

Horizontal; Vertical

RX / |EEE 802.11b mode / CH High

Measurement Distance at 3m

Horizontal polarity

Freq. Reading AF Closs |Pre-amp| Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuV/m) (dB) (PIQIA)
3282.77| 41.23 | 30.57 6.90 |3219| 1.17 | 47.68 74 -26.32 P
3282.77| 3144 | 30.57 6.90 | 3219 | 117 | 37.89 54 -16.11 A
______________________________________________________ P
N N B e e Bl Bt el E el A

RX / IEEE 802.11b mode/ CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs |Pre-amp| Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuV/m) (dB) (PIQ/IA)
3282.65| 42.65 | 30.57 6.90 | 3219 | 117 | 49.10 74 -24.90 P
3282.65| 32.56 | 30.57 6.90 | 3219 | 117 | 39.01 54 -14.99 A
N B I B el B B e s P
N B T et el B B e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark“ *" meansthe Restricted band.
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A

Operation Mode: RX / IEEE 802.11g mode/ CH Low

FCC ID: JCK-GN-BR02G

Compliance Certification ServicesInc.
Report No: 50912401-RP1

Date of Issue; Oct. 27, 2005

Test Date:

Setp. 15, 2005

Temperature: 28.6°C Tested by: Jerry Chang
Humidity: 56 % RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11g mode/ CH Low | Measurement Distance at 3m Horizontal polarity
Freq. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) | (dB) (dB) dB | (dBpv/m)| (dBuv/m) (dB) (PIQIA)
3215.42| 4058 | 3043 | 6.85 | 3214 | 126 | 46.97 74 -27.03 P
321542| 29.68 | 3043 | 685 | 3214 | 126 | 36.07 54 -17.93 A
N e el B Pl B I IR B P
N B e B P B e e B A
RX / IEEE 802.11g mode/ CH Low Measurement Distance at 3m Vertical polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) | (dB) (dB) dB | (dBpV/m)| (dBuv/m) (dB) (PIQIA)
3216.08| 41.36 | 3043 | 685 | 3214 | 1.26 | 47.75 74 -26.25 P
3216.08| 31.22 | 3043 | 685 | 3214 | 1.26 | 3761 54 -16.39 A
N/A | - | e | e [ e | e | e [ e [ e P
N/A | - | e | e [ e | e | e [ e [ e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark“ *" meansthe Restricted band.
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A

Compliance Certification ServicesInc.
Report No: 50912401-RP1

FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

Operation Mode: RX / IEEE 802.11g mode/ CH Mid

Test Date:

Setp. 15, 2005

Temperature: 28.6°C Tested by: Jerry Chang
Humidity: 56 % RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11g mode/ CH Mid|  Measurement Distance at 3m Horizontal polarity
Freg. | Reading AF Closs |Preamp| Filter Level Limit Margin Mark
(MHz) | (dBpVv) | (dBpv) | (dB) (dB) dB  |(dBpV/m)| (dBpV/m) (dB) (PIQIA)
3248.47| 41.22 | 3050 | 6.87 | 3217 | 122 | 4764 74 -26.36 P
3248.47| 30.57 | 3050 | 6.87 | 3217 | 1.22 | 36.99 54 -17.01 A
N/A | === | mmm | e | e | e | e | e [ e P
N/A | == | memmm | e | e | e | e | e [ e A
RX / IEEE 802.11g mode / CH Mid Measurement Distance at 3m Vertica polarity
Freg. | Reading AF Closs |Preamp| Filter Level Limit Margin Mark
(MHz) | (dBpVv) | (dBpv) | (dB) (dB) dB  |(dBpV/m)| (dBpV/m) (dB) (PIQIA)
3248.52| 42.68 | 30.50 | 6.87 | 3217 | 1.22 | 49.10 74 -24.90 P
3248.52| 31.58 | 30.50 | 6.87 | 3217 | 1.22 | 38.00 54 -16.00 A
N/A | === | =mm | e | e | e | e | e [ e P
N/A | === | =mm | e | e | e | e | e [ e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark“ *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: RX / IEEE 802.11g mode / CH High Test Date:  Sept. 15, 2005

Temperature: 28.6°C Tested by: Jerry Chang
Humidity: 56 % RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11g mode/ CH High| Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBuv) | (dB) (dB) dB  |(dBuv/m)| (dBpv/m) dB) | (PIQ/A)
3249.15| 4142 | 3050 | 6.87 | 3217 | 1.22 | 47.84 74 -26.16 P
3249.15| 30.76 | 30.50 | 6.87 | 3217 | 1.22 | 37.18 54 -16.82 A
N/A | - | = | e | e | e | e | e | e P
N/A | = | e | e | e | e | e | e | e A
RX / IEEE 802.11g mode / CH High Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBuv) | (dB) (dB) dB |(dBuv/m)| (dBpv/m) dB) | (PIQ/A)
3249.68| 4247 | 3050 | 6.87 | 3217 | 1.22 | 48.89 74 -25.11 P
3249.68| 31.25 | 3050 | 6.87 | 3217 | 1.22 | 37.67 54 -16.33 A
N/A | - | = | e | e | e | e | e | e P
N/A | - | = | e | e | e | e | e | e A
Remark:

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered

that's already beyond the background noise floor.
Radiated emissions measured in frequency above 1000MHz were made with an instrument using

Peak detector mode and average detector mode of the emission shown in Actual FS column.

Soectrum setting:
a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time

= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime

= Auto.

Remark “ *” means the Restricted band.
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A

FCC ID: JCK-GN-BR02G

Compliance Certification ServicesInc.
Report No: 50912401-RP1

Date of Issue; Oct. 27, 2005

Operation Mode: RX / IEEE 802.11g Turbo mode

Temperature:

Humidity:

28.6°C
56 % RH

Test Date:

Tested by: Jerry Chang

Polarity:

Sept. 15, 2005

Horizontal; Vertical

RX / IEEE 802.11 g Turbo mode/ CH High

M easurement Distance at 3m

Horizontal polarity

Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBuv) (dB) (dB) dB (dBuV/m) | (dBuV/m) (dB) (PIQ/IA)
3248.76| 41.22 | 30.50 6.87 | 3217 | 1.22 47.64 74 -26.36 P
3248.76| 31.28 | 30.50 6.87 | 3217 | 1.22 37.70 54 -16.30 A
N/A | e | e | e [ e | e | e | e | e P
N77:NUR SN [, [N (NESUUNI, | U, JUUUNI UTUNI [ — A
RX / |EEE 802.11 g Turbo mode / CH High Measurement Distance at 3m Vertical polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBpvV) | (dBuv) (dB) (dB) dB (dBuV/m) | (dBuV/m) (dB) (PIQ/IA)
3248.83| 42.55 | 30.50 6.87 | 3217 | 1.22 48.97 74 -25.03 P
3248.83| 32.56 | 30.50 6.87 | 3217 | 1.22 38.98 54 -15.02 A
N/A | e | e | e [ e | e | e | e | e P
N/A | e | e | e [ e | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark* *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

TEST RESULTS
For Model: GN-AP02G

Below 1 GHz
Operation Mode: GN-BR02G Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by:  Jerry Chang
Humidity: 68% RH Polarity: ~ Horizonta; Vertical
Freg- Meter Reading | Antenna | Cable . Emission Level Detector i
Limits Margin
Uency |at 3m(dBu V/M)| Factor Loss at 3m(dBu VIM) Mode
(MH2) Horizontal (dB) (dB) |(dBu VIM) Horizontal PK/QP | (dB)
150.01 14.36 10.97 120 43.50 26.53 QP -16.97
250.01 17.22 13.73 150 46.00 32.45 QP -13.55
275.32 24.85 13.73 155 46.00 40.13 QP -5.87
368.02 15.23 14.16 2.08 46.00 31.47 QP -14.53
375.00 18.63 14.20 2.13 46.00 34.97 QP -11.04
551.86 11.22 18.21 2.78 46.00 32.21 QP -13.79
600.00 9.80 18.75 2.95 46.00 31.50 QP -14.50
Freg- Meter Reading | Antenna | Cable . Emission Level Detector )
Limits Margin
Uency |at3m(dBp V/M)| Factor Loss at 3m(dBu V/IM) M ode
(MH?2) Vertical (dB) (dB) |(dBu V/M) Vertical PK/QP | (dB)
149.96 11.86 10.97 1.20 43.50 24.03 QP -19.47
250.24 15.33 13.73 1.50 46.00 30.56 QP -15.44
276.03 25.87 13.73 1.55 46.00 41.15 QP -4.85
380.10 15.32 14.23 2.17 46.00 3172 QP -14.28
551.96 13.25 18.21 2.78 46.00 34.24 QP -11.76
800.02 12.56 21.13 3.50 46.00 37.19 QP -8.81
Remark:

1. Measuring frequencies from 30 MHz to the 1GHz

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were
made with an instrument using Peak detector mode.

3. Data of measurement within this frequency range shown “ --- 7 in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The|IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Above1l GHz

Operation Mode: TX / IEEE 802.11b mode/ CH Low Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by:  Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11b mode / CH Low | Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin | Mark

(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) | (dBuV/m) (dB) |(PIQ/A)
2413.50( 95.32 | 29.83 6.01 31.86 0.00 99.29 Fundamental P
2413.50( 87.23 | 29.83 6.01 31.86 | 0.00 91.20 Frequency A
* 14813.75| 41.35 | 33.63 8.28 32.79 | 0.69 51.15 74.00 -22.85 P
* 14813.75| 31.22 | 33.63 8.28 32.79 0.69 41.02 54.00 -12.98 A
N e T Bl e Bl i et B P
N R T el e Bt e el B A

TX / |IEEE 802.11b mode/ CH Low

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin | Mark
(MHz) | (dBuV) [ (dBuv) (dB) (dB) dB (dBuV/m) | (dBuV/m) (dB) |(PIQ/IA)
2414.35| 103.20 | 29.83 6.01 31.86 | 0.00 | 107.18 Fundamental P
2414.35| 96.27 | 29.83 6.01 31.86 | 0.00 | 100.25 Frequency A
* 14823.67| 4211 | 33.65 8.29 32.80 | 0.69 51.94 74.00 -22.06 P
* 14823.67| 31.65 | 33.65 8.29 32.80 | 0.69 41.48 54.00 -12.52 A
N/A | === | e | e | s | e | e | e | e P
N/A | === | e | e | s | e | e | e | e A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered

that's already beyond the background noise floor.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.
Soectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time

= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time

= Auto.

Remark “ *” means the Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11b mode/ CH Mid Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11b mode / CH Mid | Measurement Distance at 3m Horizontal polarity

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) |(dBuV/m)|  (dB) (PIQ/A)
2439.88| 94.25 | 29.88 6.04 3186 | 0.00 98.31 Fundamental P
2439.88| 8752 | 29.88 | 6.04 | 3186 | 0.00 91.58 Frequency A
4874.50| 41.12 | 33.75 8.34 3281 | 0.71 51.11 74.00 | -22.89 P
4874.50| 30.88 | 33.75 8.34 3281 | 0.71 40.87 54.00 | -13.13 A
N/A | == | mmmem | e | s | s | e | e | e P
N/A | == | mmmem | e | s | s | e | e | e A
TX / IEEE 802.11b mode/ CH Mid | Measurement Distance at 3m Vertical polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpV/m) |(dBuV/m)|  (dB) (PIQ/IA)
2437.50( 101.66 | 29.88 6.04 3186 | 0.00 | 105.71 Fundamental P
243750 9457 | 20.88 | 6.04 | 3186 | 0.00 98.62 Frequency A
4874.50| 42.69 | 33.75 8.34 3281 | 0.71 52.68 74.00 | -21.32 P
487450| 3098 | 3375 | 834 | 3281 | 0.71 4097 | 54.00 | -13.03 A
N/A | == | mmmem | e | s | s | e | e | e P
N/A | == | mmmem | e | s | s | e | e | e A
Remark:

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using

Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Date of Issue; Oct. 27, 2005

Operation Mode: TX / IEEE 802.11b mode/ CH High Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11b mode / CH High| Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) |(dBuV/m)|  (dB) (PIQ/A)
2465.78| 95.22 | 29.93 6.07 31.85 0.00 99.37 Fundamental P
2465.78| 87.68 | 2993 | 6.07 | 3185 | 0.00 91.83 Frequency A
* 1492450 4028 | 33.85 | 839 | 3283 | 0.73 5042 | 74.00 | -23.58 P
* 1492450 29.28 | 3385 | 839 | 3283 | 0.73 3942 | 54.00 | -14.58 A
N/A | == | mmmem | e | s | s | e | e | e P
N/A | == | mmmem | e | s | s | e | e | e A

TX / IEEE 802.11

b mode/ CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) [ (dBuv) (dB) (dB) dB (dBuV/m) |(dBuv/m)| (dB) (PIQIA)
2462.96| 101.03 | 29.93 6.07 31.85 | 0.00 | 105.17 Fundamental P
2462.96| 94.48 | 29.93 6.07 31.85 | 0.00 98.62 Frequency A
*14924.75| 42.36 | 33.85 8.39 3283 | 0.73 5250 | 74.00 | -21.50 P
*14924.75| 31.88 | 33.85 8.39 3283 | 0.73 42.02 | 54.00 | -11.98 A
N/A | - | mmem | e | s | e | e | e | e P
N/A | == | e | e | s | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Date of Issue; Oct. 27, 2005

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Operation Mode: TX / IEEE 802.11g mode/ CH Low Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
TX / IEEE 802.11g mode / CH Low | Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBpv) | (dB) (dB) dB | (dBuv/m)|(dBpv/m)| (dB) | (PIQ/A)
241569 90.36 | 2983 | 601 | 31.86 | 0.00 | 9434 Fundamental P
2415.69| 70.25 | 2983 | 6.01 | 31.86 | 0.00 | 74.23 Frequency A
482496 3822 | 3365 | 829 | 3280 | 0.69 | 48.06 | 74.00 | -25.94 P
482496 29.63 | 3365 | 829 | 3280 | 0.69 | 3947 | 54.00 | -14.53 A
N/A | - | == | e | e [ e | e | e | e P
N/A | - | == | e | e | e | e | e | e A
TX /IEEE 802.11g mode/ CH Low | Measurement Distance at 3m Vertical polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBpv) | (dB) (dB) dB | (dBuv/m)|(dBpv/m)| (dB) | (PIQ/A)
241458 98.22 | 2983 | 6.01 | 31.86 | 0.00 | 102.20 | Fundamental P
241458| 90.17 | 2983 | 6.01 | 31.86 | 0.00 | 94.15 Frequency A
4824.66| 40.21 | 3365 | 829 | 3280 | 0.69 | 50.05 | 74.00 | -23.95 P
4824.66| 30.96 | 3365 | 829 | 3280 | 0.69 | 4080 | 54.00 | -13.20 A
N/A | - | == | e | e [ e | e | e | e P
N/A | - | == | e | e [ e | e | e | e A
Remark:

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using

Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g mode/ CH Mid Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
TX / IEEE 802.11g mode / CH Mid | Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuVv) | (dBuv) (dB) (dB) dB (dBuV/m) |(dBuV/my|  (dB) (PIQIA)
2441.25| 90.68 | 2988 | 6.04 | 31.86 | 0.00 | 94.74 Fundamental P
2441.25| 8155 | 2988 | 6.04 | 31.86 | 0.00 | 85.61 Frequency A
* 14875.23| 41.27 | 3375 | 834 | 3281 | 0.71 | 51.26 | 74.00 | -22.74 P
*14875.23| 3098 | 33.75 | 834 | 3281 | 0.71 | 4097 | 54.00 | -13.03 A
N/A | - | == | e | e [ e | e | e | e P
N/A | - | == | e | e [ e | e | e | e A
TX / IEEE 802.11g mode/ CH Mid | Measurement Distance at 3m Vertical polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBpv) | (dB) (dB) dB | (dBuv/m)|(dBpv/m)| (dB) | (PIQ/A)
2433.64| 98.46 | 2987 | 6.03 | 31.86 | 0.00 | 10250 | Fundamental P
2433.64| 90.08 | 29.87 | 6.03 | 31.86 | 0.00 | 94.12 Frequency A
* 1487433 41.22 | 3375 | 834 | 3281 | 0.71 | 5121 | 74.00 | -22.79 P
*14874.33| 31.26 | 33.75 | 834 | 3281 | 0.71 | 4125 | 54.00 | -12.75 A
N/A | - | == | e | e [ e | e | e | e P
N/A | - | == | e | e [ e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Date of Issue; Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g mode/ CH High Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical

TX / IEEE 802.11g mode / CH High| Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) |(dBuV/m)|  (dB) (PIQ/A)
2462.57| 91.22 | 29.93 6.07 31.85 0.00 95.36 Fundamental P
2462.57| 81.57 | 29.93 6.07 31.85 | 0.00 85.71 Frequency A
* 14924.85| 41.25 | 33.85 8.39 32.83 | 0.73 51.39 74.00 | -22.61 P
* 1492485 31.29 | 3385 | 839 | 3283 | 0.73 4143 | 54.00 | -12.57 A
N e e el B Bt e e P
N e e e el B Bl i e B A

TX / IEEE 802.11

g mode/ CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) [ (dBuv) (dB) (dB) dB (dBuV/m) |(dBuv/m)| (dB) (PIQIA)
2464.18| 99.21 | 29.93 6.07 31.85 | 0.00 | 103.35 Fundamental P
2464.18| 90.25 | 29.93 6.07 3185 | 0.00 94.39 Frequency A
* 14924.96| 4158 | 33.85 8.39 3283 | 0.73 51.72 | 74.00 | -22.28 P
*14924.96| 3112 | 33.85 8.39 3283 | 0.73 41.26 | 54.00 | -12.74 A
N/A | - | e | e | s | e | e | e | e P
N/A | == | mem | e | s | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Date of Issue; Oct. 27, 2005

Operation Mode: TX / IEEE 802.11g Turbo mode Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical

TX / |EEE 802.11 g Turbo g mode/CH High| Measurement Distance at 3m Horizontal polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBpv/m) |(dBuV/m)|  (dB) (PIQ/A)
244796| 8523 | 2990 | 6.05 | 3186 | 0.00 89.32 Fundamental P
244796 77.69 | 29.90 6.05 3186 | 0.00 81.78 Frequency A
* 487455 39.88 | 33.75 8.34 32.81 0.71 49.87 74.00 | -24.13 P
* 1487455 31.42 | 33.75 8.34 32.81 0.71 41.41 54.00 | -12.59 A
N/A | == | e | e | e | e | e [ e | e P
N/A | = | e | mmemem | e | e | e [ e | e A

TX /1EEE 802.11 g Turbo g mode/CH High

M easurement Distance at 3m

Vertical polarity

Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) [ (dBuv) (dB) (dB) dB (dBuV/m) |(dBpv/m)| (dB) (PIQIA)
2448.22| 97.22 | 29.90 6.05 31.86 | 0.00 | 10131 Fundamental P
2448.22| 89.24 | 29.90 6.05 31.86 | 0.00 93.33 Frequency A
* |4873.69| 41.69 | 33.75 8.34 3281 | 0.71 51.68 74.00 | -22.32 P
* |4873.69| 31.22 | 33.75 8.34 3281 | 0.71 41.21 54.00 | -12.79 A
N/A | - | =mm | e | e | e | e | e | e P
N/A | - | =mm | e | s | e [ e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental freguency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark“ *” meansthe Restricted band.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Operation Mode: RX / IEEE 802.11b mode/ CH Low

Date of Issue; Oct. 27, 2005

Test Date:  Oct. 07, 2005

Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11b mode/ CH Low| Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuV/m) (dB) (PIQIA)
3216.01| 42.12 | 3043 | 6.85 | 3214 | 1.26 | 4851 74 -25.49 P
3216.01| 31.25 | 3043 | 6.85 | 3214 | 1.26 | 37.64 54 -16.36 A
N B T i e B e B P
N B T i e B B B I A
RX / IEEE 802.11b mode/ CH Low Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuv/m) (dB) (PIQIA)
3215.98| 43.22 | 3043 6.85 | 3214 | 1.26 | 49.61 74 -24.39 P
3215.98| 32.28 | 30.43 6.85 | 3214 | 1.26 | 38.67 54 -15.33 A
N77-NU (NN [UUUUUNE, [N (USUNI (SIS U U _—— P
N77:NU [ESEEEE [ NUNUUNE, [N (U (U U U N _—— A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Sveep time
= Auto.

b. AV Setting 1GH zto 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweep time
= Auto.

5. Remark" *” meansthe Restricted band.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Date of Issue; Oct. 27, 2005

Operation Mode: RX / IEEE 802.11b mode/ CH Mid Test Date:  Oct. 07, 2005
Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11b mode/ CH Mid | Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB | (dBuV/m) | (dBuV/m) (dB) (PIQ/IA)
3247.63| 40.69 | 30.50 6.87 3217 | 1.22 | 47.11 74 -26.89 P
3247.63| 31.55 | 30.50 6.87 3217 | 1.22 | 37.97 4 -16.03 A
N/A | = | e | e | e | e | e | e | e P
N/A | = | e | mmemem | e | e | e | e | e A
RX / IEEE 802.11b mode / CH Mid Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs | Pre-amp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBpV/m) (dB) (PIQ/IA)
3248.69| 41.37 | 30.50 6.87 3217 | 1.22 | 47.79 74 -26.21 P
3248.69| 32.85 | 30.50 6.87 3217 | 1.22 | 39.27 4 -14.73 A
N/A | = | mmmemm | mmmmem | s e | e [ e | e P
N/A | == | mmmemm | mmmmem | s e | e [ e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Snveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark® *" meansthe Restricted band.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

A

Operation Mode: RX / IEEE 802.11b mode / CH High

Date of Issue; Oct. 27, 2005

Test Date:  Oct. 07, 2005

Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11b mode / CH High| Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs |Preeamp| Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuV/m) (dB) (PIQIA)
3282.44| 41.63 | 30.56 6.90 | 3219 | 1.17 | 48.08 74 -25.92 P
3282.44| 31.69 | 30.56 6.90 | 3219 | 117 | 38.14 54 -15.86 A
NN I I e B el Bl el B IR e P
NN I I e e el B el B B e A
RX / IEEE 802.11b mode / CH High Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs |Preamp| Filter Level Limit Margin Mark
(MHz) | (dBpV) | (dBuv) (dB) (dB) dB |(dBuV/m)| (dBuV/m) (dB) (PIQIA)
3283.29| 42.15 | 30.57 6.90 | 3220 | 1.17 | 48.60 74 -25.40 P
3283.29| 31.89 | 30.57 6.90 | 3220 | 117 | 3834 54 -15.66 A
N B Rl B e I B I e P
N B Rl Bl et I e T R A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific

emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.
Radiated emissions measured in frequency above 1000MHz were made with an instrument using

Peak detector mode and average detector mode of the emission shown in Actual FS column.

Spectrum

setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Snveep time

= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime

= Auto.

Remark “ *” means the Restricted band.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: RX / IEEE 802.11g mode/ CH Low Test Date:  Oct. 07, 2005

Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11g mode/ CH Low| Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Preamp | Filter Level Limit Margin Mark
(MHz) | (dBpV) | (@Buv) | (dB) (dB) dB | (dBpV/m)| (dBuv/m) (dB) (PIQIA)
3215.96| 41.22 | 3043 | 685 | 3214 | 126 | 47.61 74 -26.39 P
3215.96| 30.87 | 3043 | 685 | 3214 | 126 | 37.26 54 -16.74 A
N e I T B e e e et P
N B I T e et B e et A
RX / IEEE 802.11g mode/ CH Low Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBpv) | (dBuv) | (dB) (dB) dB | (dBpV/m)| (dBpv/m) (dB) (PIQIA)
3216.01| 4229 | 3043 | 6.85 | 3214 | 1.26 | 48.68 74 -25.32 P
3216.01| 31.25 | 3043 | 6.85 | 3214 | 1.26 | 37.64 54 -16.36 A
N/A | == | e | e | s | e | e | e | e P
N e e Bl B Bl B I B A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Snveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark“ *" meansthe Restricted band.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: RX / IEEE 802.11g mode/ CH Mid Test Date:  Oct. 07, 2005

Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11g mode/ CH Mid|  Measurement Distance at 3m Horizontal polarity
Freg. | Reading AF Closs |Preamp| Filter Level Limit Margin Mark
(MHz) | (dBpVv) | (dBpv) | (dB) (dB) dB  |(dBpv/m)| (dBpV/m) (dB) (PIQIA)
3247.53| 41.32 | 3050 | 6.87 | 3217 | 1.22 | 47.74 74 -26.26 P
3247.53| 31.21 | 3050 | 6.87 | 3217 | 122 | 37.63 54 -16.37 A
N/A | == | memmm | e | e | e | e | e [ e P
N R I e el el Bl B e A
RX / |IEEE 802.11g mode / CH Mid Measurement Distance at 3m Vertica polarity
Freg. | Reading AF Closs |Preamp| Filter Level Limit Margin Mark
(MHz) | (dBpVv) | (dBpv) | (dB) (dB) dB  |(dBpV/m)| (dBpV/m) (dB) (PIQIA)
3248.69| 42.88 | 30.50 | 6.87 | 3217 | 1.22 | 49.30 74 -24.70 P
3248.69| 32.08 | 30.50 | 6.87 | 3217 | 122 | 38.50 54 -15.50 A
N/A | == | mem | e | e | e | e | e [ e P
N/A | == | mem | e | e | e | e | e [ e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Snveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark“ *" meansthe Restricted band.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Operation Mode: RX / IEEE 802.11g mode / CH High Test Date:  Oct. 07, 2005

Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11g mode/ CH High| Measurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBuv/m) | (dBuV/m) (dB) (PIQ/A)
3249.08| 41.36 | 30.50 6.87 32.17 122 47.78 74 -26.22 P
3249.08| 31.23 | 30.50 6.87 32.17 122 37.65 4 -16.35 A
N/A | = | e | e | e | e | e | s | e P
N/A | = | e | e | e | e | e | s | e A
RX / IEEE 802.11g mode / CH High Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBuV) | (dBuv) (dB) (dB) dB (dBuv/m) | (dBuV/m) (dB) (PIQ/IA)
3249.36| 42.65 | 30.50 6.87 32.17 122 49.07 74 -24.93 P
3249.36| 31.86 | 30.50 6.87 32.17 122 38.28 4 -15.72 A
N/A | = | mmmmm | e | e | e | e | e | e P
N/A | = | mmmmm | e | e | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Snveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark® *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

A

Operation Mode: RX / IEEE 802.11g Turbo mode

Test Date:  Oct. 07, 2005

Temperature: 30.2°C Tested by: Jerry Chang
Humidity: 68% RH Polarity:  Horizontal; Vertical
RX / IEEE 802.11 g Turbo mode/ CH High| M easurement Distance at 3m Horizontal polarity
Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBpvV) | (dBuv) (dB) (dB) dB (dBuV/m) | (dBuV/m) (dB) (PIQ/IA)
3248.85| 41.63 | 30.50 6.87 32.17 122 48.05 74 -25.95 P
3248.85| 31.58 | 30.50 6.87 32.17 122 38.00 4 -16.00 A
N/A | = | e | e | e | e | e | s | e P
N/A | = | e | e | e | e | e | s | e A
RX / |EEE 802.11 g Turbo mode / CH High Measurement Distance at 3m Vertica polarity
Freqg. Reading AF Closs | Preeamp | Filter Level Limit Margin Mark
(MHz) | (dBpvV) | (dBuv) (dB) (dB) dB (dBuV/m) | (dBuV/m) (dB) (PIQ/IA)
3248.11| 42.77 | 30.50 6.87 32.17 122 49.19 74 -24.81 P
3248.11| 32.86 | 30.50 6.87 32.17 122 39.28 4 -14.72 A
N/A | = | mmmmm | e | e | e | e | e | e P
N/A | = | mmmmm | e | e | e | e | e | e A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if no specific
emissions fromthe EUT are recorded (ie: margin>20dB from the applicable limit) and considered
that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
Peak detector mode and average detector mode of the emission shown in Actual FS column.

4, Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = 1MHz, VBW = 1MHz, Snveep time
= Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = 1MHz, VBW = 10Hz b. Sweeptime
= Auto.

5. Remark® *" meansthe Restricted band.
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

7.7POWER LINE CONDUCTED EMISSIONS

LIMIT

For an intentional radiator which is designed to be connected to the public utility (AC) power
line, the radio frequency voltage that is conducted back onto the AC power line on any frequency
or frequencies within the band 150 kHz to 30 MHz shall not exceed 250 microvolts (Thelimit
decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz). The limits at
specific frequency range is listed as follows:

Frequency Range (MH2z) Limits (dBuV)
Quasi-peak Average
0.15t0 0.50 66 t0 56 610 46
0.50t05 % 5
5t0 30 60 -

Compliance with this provision shall be based on the measurement of the radio frequency
voltage between each power line (Live Line and Neutral Line) and ground at the power

terminals.

MEASUREMENT EQUIPMENT USED

; . Date of
Name of Equipment | Manufacturer Model Serial Number Calibration
SCHWARZBECK NNLK Oct. 04,2005
———————— 8121-308
L.1.S.N. 8121 For Insertion loss
TEST RECEIVER R&S ESCS 30 100348 JUN. 17, 2005
TYPE N COAXIAL CABLEf ------—- | = | o FEB. 26, 2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

TEST PROCEDURE
1. TheEUT was placed on atable, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

3. Repeat above procedures until all frequency measured were complete.

TEST RESULTS

Theinitia step in collecting conducted datais a spectrum analyzer peak scan of the measurement
range. Significant peaks are then marked as shown on the following data page, and these signals
are then quasi-peaked.
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Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

Test Data For Model: GN-BR02G

Operation Mode: TX + RX mode Test Date: Sept. 18, 2005
Temperature: 27.5°C Humidity: 74% RH
Tested by: Jerry Chang Test Mode Adapter:AD-0780

Conducted emissions (Line)

Level {dBu
- (dBuv/)

\ CISPR CLASS-B QP
|

\ CISPR CLASS-B AV
|

b

40

LN}

0 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Freq_.| LISN | Cable | Meter IMeasuredl Limits | Over

|
| Factorl Loss | Beadingl Level | | Limits | Detector
BHz | dB | dB | dBu¥ | dBu¥ | dBu¥ | dBuF |
] 0151980 1007 | 3246 | 42.33 | 6596 1-23.63 |
0151980 1007 | 859 | 18.46 | 5596 [-37.50 | AVERAGE
0.99 1990 1004 | 1007 | 2001 | 5.00 [-3599 |
099 1990 1004 | -6.19 | 3.75 | 46.00 [-42.25 | AVERAGE
4651982 1020 11301 12303 | 5.00 [-32.97 |
] 4651982 1020 11233 1 22.35 | 46.00 1-23.65 | AVERAGE
727198 1045 11619 1 26.50 | 6000 1-33.50 | QP
] 727198 1045 | 1348 | 23.79 | 50.00 1-26_21 | AVERAGE
2081 110.00 1 043 | 883 1 19.26 | 50.00 [-30_74 | AVERAGE
20.81 110.00 |1 D43 11328 2371 |160.00 1-3629 | QP
] 22.58 11000 1 051 1 18.69 | 20.20 | 50.00 1-20_.80 | AVERAGE
@ 2258 11000 1 051 12271 | 3322 16000 1-26.78 1 QF
Remark:
1 Measuring frequencies from 0.15 MHz to 30MHz

2 The emissions measured in frequency range from 0.15 MHz to 30MHz were made with an
instrument using Quasi-peak detector and average detector.

3 The IF bandwidth of SPA between 0.15MHz to 30MHz was 10kHz, the IF bandwidth of
Test Receiver between 0.15MHz to 30MHz was 9kHz;

4 a. lLeve (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB)
b.Over Limit value (dB) = Level (dBuV) — Limit Line (dBuV)
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Compliance Certification ServicesInc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

Operation Mode: TX + RX mode Test Date:
Temperature: 27.5°C Humidity:
Tested by: Jerry Chang Test Mode

Conducted emissions (Neutral)

Sept. 18, 2005
74% RH
Adapter:AD-0780

Level (dBu
20 (dBuv)

CISPR CLASS-B QP

CISPR CLASS-B AY

40
1]
0.15 045 1 2 h 10 20 3a
Trace: (Discrete) LU LT )
Freq.l LISN | Cable | Meter IMeasuredl Limits | Owver |
| Factorl Loss | Readingl Level | | Limits | Detector
WHz | JdB 1 dB I dBu¥ | dBu¥ | dBu¥ | dBuF |
] 0151980 1007 1 33.15 | 4302 | 6587 1-22.85 1 QF
0151980 1007 1 491 |1 14.78 |1 55.87 1-41.09 | AVERAGE
] 047 1 990 1005 12598 | 3593 | 56,58 1-20.65 1|1 QF
047 1990 1005 1 -0.27 | 968 1 46.58 1-36_.90 | AVERAGE
] 0771990 1004 12051 1| 3045 | 56,00 1-25.55 1 QF
0771990 1004 1 791 1 17.85 1 46.00 1-28_15 | AYERAGE
] 2681992 1008 11008 | 2008 1 46.00 1-25.92 | AYERAGE
2681992 1008 112,48 |1 22,48 | 5600 1-33.52 1 QF
] 5031982 1025 11362 1 2369 | 50,00 1-26_.31 | AVERAGE
5031982 1025 11451 |1 2458 | 6000 1-35.42 1 QF
16,75 1994 1028 1 651 1 16.73 | 6D_00 1-43.28 1 QF
16.75 1994 1028 1 1.70 1 11.92 | 50.00 1-38.09 | AYERAGE
2642 11003 1051 1 1.69 1 12.23 | 50,00 1-37.77 | AVERAGE
2642 11003 1051 1 6.77 1 17.31 | 6000 1-42.69 |1 QF
Remark:

1 Measuring frequencies from 0.15 MHz to 30MHz

2 The emissions measured in frequency range from 0.15 MHz to 30MHz were made with an

instrument using Quasi-peak detector and average detector.

3 The IF bandwidth of SPA between 0.15MHz to 30MHz was 10kHz, the IF bandwidth of

Test Receiver between 0.15MHz to 30MHz was 9kHz;

4 a. lLeve (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB)

b.Over Limit value (dB) = Level (dBuV) — Limit Line (dBuV)
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Test Data For Model: GN-AP02G

Report No: 50912401-RP1

Compliance Certification ServicesInc.

FCC ID: JCK-GN-BR02G

Date of Issue; Oct. 27, 2005

Operation Mode: TX + RX mode Test Date: Oct. 21, 2005
Temperature: 25.1°C Humidity: 60% RH
Tested by: Boy Wu Test Mode Adapter:Fairway,WN10A-050
Conducted emissions (Line)
80 Level (dBuV)
\ CISPR CLASS-B QP
|
\ CISPR CLASS-B AV
|
7 i
40 1 ;
005 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Freq.| LISN | Cable | Meter IMeasured| Limits | Over |
Factorl Loss | Readingl Level | Limits | Detector
MHz | dB | dB | dBu¥ | dBuF | dBu¥ | dBu¥ |
021198 1005 | 3896 | 48.82 | 63.05 1-14.23 | QP
021198 1005 | 2062 | 3048 | 53.05 1-13.57 | AVERAGE
0201985 | 005 12528 | 3518 | 5063 1-15.45 | AVERAGE
0.20 1985 | 005 | 3302 | 4292 | 6063 1-17.71 | QP
0571990 1005 12991 |398 |55.00 I-16_14 | QP
0571990 1005 12609 | 3. 04 | 4600 | -9.95 | AVERAGE
0851990 1004 13101 | 4095 | 5600 1-15.05 | QP
0851990 | 004 | 2744 | 37.38 | 4600 | -8.62 | AVERAGE
121 1992 1004 | 2427 | 3424 | 4600 |-11_76 | AVERAGE
121 1992 1004 | 2647 | 3644 | 56.00 1-19.56 | QP
6.39 1985 |1 0.38 | 31.42 | 4165 | 6000 1-18.35 | QP
6.39 1985 1 0.38 | 3049 | 40.72 | 5000 | -9.28 | AVERAGE
Remark:
1 Measuring frequencies from 0.15 MHz to 3S0OMHz
2  Theemissions measured in frequency range from 0.15 MHz to 30MHz were made with an
instrument using Quasi-peak detector and average detector.
3  The IF bandwidth of SPA between 0.15MHz to 30MHz was 10kHz, the IF bandwidth of
Test Receiver between 0.15MHz to 30MHz was 9kHz;
4 a. lLeve (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB)

b.Over Limit value (dB) = Level (dBuV) — Limit Line (dBuV)
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FCC ID: JCK-GN-BR02G

Compliance Certification ServicesInc.
Report No: 50912401-RP1

Date of Issue; Oct. 27, 2005

Operation Mode: TX + RX mode Test Date: Oct. 21, 2005
Temperature: 25.1°C Humidity: 60% RH
Tested by: Boy Wu Test Mode Adapter:Fairway, WN10A-050
Conducted emissions (Neutral)
Lewvel (dBu
=0 (dBuV)
\ CISPR CLASS-B QP
|
\ CISPR CLASS-B AV
|
40 i i 1
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Freq.| LISN | Cable | Meter lMeasuredl Limits | Over |
| Factorl Loss | Readingl Level | Limits | Detector
MHz | dB | dB | dBuF | dBuF | dBu¥ | dBu¥ |
0211981 1005 | 37.87 | 47.72 | 63.10 1-15.37 | QP
0211981 1005 12792 | 37,78 | 53,10 1-15_.32 | AVERAGE
0351988 1005 | 2418 | 34.11 | 48.87 1-14.76 | AVERAGE
0351988 1005 | 3049 | 4042 | 53.87 1-18.45 | QP
0431990 1005 | 2472 | 3467 | 47.33 1-12.66 | AVERAGE
0431990 1005 12659 | 36.54 | 57.33 1-20.79 | QP
085199 1004 12388 13882 |5.00 |-17.18 1 (P
0851990 1004 12576 | 3570 | 46.00 |-10_30 | AVERAGE
1.49 1996 |1 005 12577 | 3577 | 46.00 1-10.23 | AVERAGE
149199 1005 12759 13759 |5 .00 1-18.41 | QP
600 | 985 1 0.35 | 2042 | 3062 | 50.00 1-19_38 | AVERAGE
6091985 1035 121.39 13159 16000 1-28.41 1 QP

Remark:

1 Measuring frequencies from 0.15 MHz to 30MHz
2 Theemissions measured in frequency range from 0.15 MHz to 30MHz were made with an

instrument using Quasi-peak detector and average detector.
3  The IF bandwidth of SPA between 0.15MHz to 30MHz was 10kHz, the IF bandwidth of

Test Receiver between 0.15MHz to 30MHz was 9kHz;

4 a. Leve (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB)
b.Over Limit value (dB) = Level (dBuV) — Limit Line (dBuV)
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— m Compliance Certification Services I nc.
~ Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

APPENDIX 1
PHOTOGRAPHSOF TEST SETUP

Radiated Emission Set up Photos For M odel: GN-BR02G
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Radiated Emission Set up Photos For M odel: GN-AP02G
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m Compliance Certification Services I nc.
Report No: 50912401-RP1 FCC ID: JCK-GN-BR02G Date of Issue: Oct. 27, 2005

=

Conducted Emission Set Up Photos For M odel: GN-AP02G
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